The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



Heglaces

MoGRAW-LDISON

Onon

Parts
Manual

MDEG

Marine GenSet

parts [

IR (nan Service

9770222,
3-84 (SPEC L) | o | y
: i T : ' . . . L ‘ ©' .. ‘Redistribution or publicatién of tlhis document
: f2-8.‘i(SPEC L) ‘ ) . ' ' by any means, is strictly prohibited.

~ “enatedidisA



GENERAL INFORMATION

INSTRUCTIONS FOR ORDERING REPAIR PARTS

For parts or service, contact the dealer from whain you purchased this equipment or refer to your Nearest
Authorized Onan Parts and Service Center.

To avoid errors or delay in filling your parts order, please furnish all information requested.
Always refer to the nameplate on your unit.

1. Always give the MODEL, SPEC NO. and SERIAL NO.

O MoGRAW-EDISON OO

MODEL AND SPEC NO.

SERIAL NO.

M4y

For handy reference, insert “YOUR"
namepiate infcrmation in the spaces above.

2. Do not order by reference number; always use part number and description.

3. Give the part number, description and quantity needed of each itam. If an older pant cannot be identified,
return the part prepaid to your dealer or nearest Onan Parts and Service Center. Print your name and address
plainly on the package. \Vrite a fetter to the same address stating the reason for returning the part.

4, State definite shipping instructions. Any claim for loss or damage 1o your unil in transit should be filed
promptly against the transportation company making the delivery. Shipments are complets unless the
packing list indicates items are back ordered.

Prices are purposeiy omitted from this Parts Manual du2 to {the confusion resulting from fluctualing costs, import
duties, sales taxes, exchange rates, etc.

For current parts prices, consult your Onan Deailer, Distributor or Parts and Service Center.

“En estd lista de partes los precios s¢ omiten de proposito, ya gue bastante confusion resulto de fluctuaciones de
los precios, derechos aduanales, impuestos d2 venta, cambios extrajeros, etc.”

Consiga los precios vigernites de su distribuidor de productos "ONAN.”

Redistribution or public28d oM@8aiocument
by any means, is strictly prohibited.

<o AY



Table of Contents

A3

General INTOTMIAtIOM . . o ot ettt iaaeaaan s isesaananasasanaasssesaanannantoessnaneasss e A2
Alphabetical INA@X .. ... .. .. .ot e e A3
Tt TaeTe [T o] 1T« T T .. Ad
T R o 1T R I 11 T O L L L LR R v Ad
Electrical Data Table ... ..ottt is ot i taaaaeassaasanesnnnasessssessnaassssatosssssesanans Ad
Engine Section - Table af Contents. ... ... ..ot e e ieeaeaa. ......B1
Controt Section - Table of Contents . ... .. .. i ittt iiee s aara s b e D1
Generator Sectlon - Tablecf Contents ................... R TR Cereeees RN Ft
Chassls Housmg Secuon Tablo ot Contents evheesceusnen beeaeeen Ceebaraeaee, B v  GY
ITEM PAGE iTEM PAGE
Air ClEENBY . ¢« ittt st st sanar e cansanns B2 Yeater, Elec - Control........covvunnnn £3
AT LErBAt O . ot e et bt e B3 Heater, £lec - Engine Coolant.......... c4
Ammeter, AC. .. .c ettt o1 Heater, Elec - Generator
Ammeter, DC....... et RN D2 Heat ExChanger..........c.iieenaranns
Battery Cables............. . -1 Hose(s) - Cooling System. A B
Belt, Drive - A?ternator......;...;.;..83  Hdusing, Controli......... AP DA R - S
BE]t auard(s)..L:.+.... ............. 83,810 ‘Ind1cator Light(s)........ ey e s el . L
Cap. ‘Radfator. ... .civeienn i, e BiQ Manifold, Exhaust - quu1d Cooied V.03
Eapac1tor Assy (U/H Switching Reg)....D14 ﬂbter(s). AC. . 't ivneennnnns ......,...Dlﬂ"ii
~ Chassis........ e e G2 Mount, Vibration - Cont*el PP 1 & Kt I
. Circuit Breaker - Gen Contral......... oin. Mount, Eng/Gen.... ........... ;..;..:....63 ;
" fircuit Breaker - Main Line............ G4 Muffler, Exhaust - Marine..............CI
Control,Engine - 12VDC,1 Fault Light...D2 Qi1 Drain Hardwara, , ... ... ueueenresann B4
Contral,Engine - 12YDC,5 Fault Light...04 Pulley - Alternator.............. L.e0..83
Control,Engine - 24VDC,1 Fault Light...06 " Rotor, Exciter....... e e Fs
Control,Engine = 24YDC,5 Fault nght .08 " Rotor, Genarator..... e r e e F2
Coantrol,Eng/Gen - Ruggedized....... LEN Sender - Engine Temperature.. .......... 84
Control ,Generator.. .. iccaverennn PR Dlﬂ Sender - 0il Pressure......iccccuuuennn 86
Control,Generator with Switchtng Re9~‘012 Solenoid, Elec - Fuel System...........B8
Cooling System with Heat Exchanger....BlO 1R A T ol - 120 B6
. Cooling Svstem with Keel Cooler...... B12 Stator, Exciter.... .o iernnrennanns F2
Lover, Protective.,...,.. .. ..nn. R El Stator, Generator........... U -,
Curtent Transformer( s) e ...€2 Switch - Hi Exhaust Temperature cene..818
ETement, Air, Clean@r SRR PN - ¥ Switch - Hi Engine, Temperature.;..;..,.ﬂﬁ
jExhaust Tee - Water Injectton... U 1 Switch - Low tnglne Temperature.....,..B4 '
Exhayst System - Marine........... SR of | Switch - Qi Pressure...........cv.....B6
Fault Light(s) .o v iinnaneroreansnn p2 Switch - Qverspeed......... et . F2
Filter, Afr............ e e B2 Tachometer..... M n e e, RN ) ¥
Filter, Engine Coclant......... . .-vcn-- c? Valve - Vacuum Relief....... R M |
Filter, Fuel... ... ... iiuninnnnn v ..-...B8 Vernier Throttle. . ... oo v nnenns e
Filter, Voltage Regulator........... ...E6 Voltage Supressor(s)........ P
Fuel Linel(s ). it iienrnnnennnn B6 Hattmater,..... O, ve...ES
TR -X (-3 I UG G Dp2,010 Water Pump......... ettt e e ,_310
Gauge{s), DC. it aneen nz Wiring Harness - Control “to Engine.... B4
Generator Assembly........... s ... F2 Wiring Harness - Engine Control........D2
Generator Adaptor.......... ... e e e B6 Wiring Harnsess .- Generator Control....010

Redistribution or publication of this documént
by any means, is strictly prohibited.



FORWORD

This parts manual applies to the standard generator sets listed below. Any engine parts modified or
addad to the set wiil be listed in this manual. These modified or added parts supersede similar parts
listed in the Onan Engine manual. The illustrations are arranged in groups of related items, and each
part or assembly is identified by a reference number. All parts illustrated are typical. and uniess
otherwise menticned. parts are interchangeable. These typical illustrations are subjecttochangeand
reflect only the latest replacement parts arrangement. The Right and Left generator set sides are
determined by faciag the front end of the engine. ‘ S

INTRODUCTION

SET DATA TABLE

MODEL IDENTIFICATION RATING : MODEL IDENTIFICATION | RATING
40 OMDEG -"/#€ 40,000 Watts 50.0MDEG -*/4£ | 50,000 Watts
ELECTRICAL DATA TABLE
| *VOLTAGE CODES | VOLTS HERTZ '  WIRE | PHASE = NOTES
3 120 240 60 ' 3 i 1 |
! 6D 1 240 480 60 4 3
7 | 220 380 60 4 * 3 L
9x . 347600 60 4 | 3 »
15 L 120,240 60 12 5 1 , .
15 . 120:208 60 12 : a ! - i
| 120240 ' v
o127 220 ;
139-240 |
240 418 , :
i 284:440 ; I
| 227-480 : : ! |
53 120:240 50 3 1 'i
‘ 515 L 110:220 50 '; 12 | 1 | .
1 | 115.230 w | :
\ 515 | 110:180 50 12 : 3 | . i
| L 1100220 ! : !
\ . 115.200 i ;
E ¢ 115230 - !
] - 120208 ; |
i 127:220 ‘n '
i 220380 |
230 400 , l
240416 i
i 254/440 ! :

Specifica

+ e -
"

These generators are reco

- Voltage codes follow maodel letters designations.
Specification number. number 115§
tion letter; letter advances (

tandard. all others indicate vanations. _
Alo B Bto C. etc i with mayor manufacturing changes.

nmectible, refer to Operator's manuat for wiring data.

Al

Redistribution or publication of this document
by any means, is strictly prohibited.



Engine Section

Table of Contents

ILLUSTRATION PAGE
Alr Cleaner. ... .ttt ein i innnranns e e, e r et ..B2
Alternator............. i eerenecheen ey .....B3
Engine Parts - Left Side........cciiiiiiiiiiiinnnnn, B4
Engine Parts - Right Side...... .oy 86
TS - - X B8
fooling System with Heat Exchanger.................... B10
Cooling System with Keel Cooler....... ... B12
High Exhaust Temperature Switch...... ..., B14
Marine Exhaust SystemM....e oot it ee e neeaneensenineas Cl
Engine Coolant Filter Assembly.......... e c2
Exhaust Manifold - Liquid Cooled........ ...t €3
Engine Coolant Heater. ... ittt oneneennnnrennnnnons Cq

Vernier Throttle............. e ei...C6

ENGINE REPLACEMENT PARTS

o ﬁj&ii engine réplacem:ent parts must be ordered from the engine manufacturer, except those modified or added by
" Onan. When ordering engine parts, refer to the manufacturer's nameplate and supply the Model, Spec. Sarial

numbers and other available information. Refer to the engine manufacturer's manuals for your nearest authonzed

| distributor or parts center; or contact the Onan distributor from whom you purchased this set or assistanca in
ordenng replacement parts. :

Redistribution or publication of this document

R ¢ eral ‘ : ' ' . BI : ‘ by any means, is strictly prohibited. "'



REF,
NQ.

(LR N R

AIR CLEANER

PART
NO.

503»0612 |

* 503-0648
- 503-1187

B65-0020
140-1091

140-1089

QrTy.
USED

1
1
1
1
1

PART
DESCRIFTION

| Clamp, Hose
Clamp. Hose ;
Hose. Rubber - Prel‘ormed
Nut, Wing (1/4-26) ‘
Air Cleaner Assembly (lncludes
Element) -
Element, Air Cleaner

B2

F5-1515

Redistribution or publicationof this doc:urhent
by any means, s strictly prohibited. © ¢



ALTERNATOCR

ES-1406
. REF. ' PART = QTY.. . PART o REF. PART aTy. . - PART ‘ ;
NO. | NO. ° | USED; DESCRIPTION ‘ NO. NO. USED = DESCRIPTION = i
1 5110084 1 Helt, Dnve ‘ 16 850-0048 2 Screw.Cap-Hex Head H
2 'BO0-0024 1 Screw. Cap ~Hex Head (3/B-16 x 3/4")
‘ ; {5/16-18 x 1/2") 17 850-0050 2 Washer, Lock - Spring (3/8")
3  850-0045 1 Washer, Lock - Spring (5/16”) 18 191-1554 . Bracket, Mounting
4 1910725 1 Guard. Belt 19  ALTERNATOR (Includes Parls Marked £)
- 5 191-0781 1 Pulley 191-1257 1 12vDC
" 6 800-0030 1 Screw, Cap - kex Head 191-1258 1 24:32vDC
L (5/16-18 x 1:1/4%) 20 REGULATOR, VOLTAGE :
- T 850-0045 1 Washer. Lock - Spring {(5/167) 191-1389 1 12VvDC
.8 526-0030 1 Washer, Flat (13/32"1D x 191-0548 1 24VDC
7/8"0D x 1/8"Thk) 191-1250 1. 32vDC
9 191-0101 1 Strap. Adjusting 21  868-0007 1 £Nut. Hex (5/8-18) .
10 191-0791 1 Spacer {Optional) 22 850-0070 1 £washer. Lock-Spring {5/8"}
11 191-0619 1 Heat Shield (Optional) 23 515-0093 1 £Key, Woodrutl (#5)
12 800-1086. .1 | Screw. Cap - Hex Head . 24 312-0201 1 .Capacitor (Not used all |
D R I A L ST R R S o N . . applications) | ! 5
13- 862-0016 1 . Nut Hex (172-13) . .. S0 126 1910681 . 1 ..Cavle. Electrical | L :
14 B5D-00BO V. Washer Lock “Spring (172°y - . A (Alternatori1o Reguiator} | |
15, 526-0219 '3 Wasser Flat(17/3271Dx 1 26 1910550 . ' 1 . Resistor {Used with 1 '

1 1700 x 1/8"Thk)

Sl el 119141258 Alternator),
€ - Pants included with Afternators ©~ © .

: > il o . Redistribution or publication of this document
, ;‘x‘ " _ b . o B3 } : by any means, is strictly prohibited.




MISCELLANEOUS ENGINE PARTS - LEFT SIDE

gt
|
' I
!
1 [
(]
o | : o : L M-1508 -
5 | ‘ B4 : Redistribution,or-publication of this d‘ocument

by any means, is stfictly prohibited.



MISCELLANEOUS ENGINE PARTS - LEFT SIDE

REF.  PART QTy. PART REF. PART aTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 WIRING HARNESS - ENGINE 9 508-00t5 1 +Washer, Insulating - Fiber {#8)
338-1692 1 Standard 10 870-01986 1 +Nut, Insulating (#8)
1 Special (NOTE: Use Standard 11 332-1281 1 +Plate, Mounting - Terminal
Wiring Harness and add 12 302-0750 1 "Sender, Tachometer
electrical leads as required 13 302-0751 1 Tang, Drive - Tachometer
for optional sensors, switches Sender
‘ ‘ per Gen Set wiring diagram) 14 . 302-0757 1 Drive Assembly - Tachometer
2 193-0246 1 ~Serider, Temperature - 15 503-0131 t - Clamp.Hose '
Engine Coolant 16  503-0891 t Haose, Rubber (5/8"1D x
3 821-0029 1 Screw. Seif-locking - 7/8"0D x 14"Lg)
Hex Washer Head 17 505-0135 1 Nipple, Pipe-- Half
{3/8-16 x. 3/4") (3/8"NPT x 1-1/2"Lqg)
4 309-0269 1 "Switch, Thermostatic - 18 504-0030 1 Valve, Cock - Brass (3/8"NPT)
Low Engine Temperature 19 505-0101 1 Nippie, Pipe - Ciose
5 B00-0047 1 Screw, Cap - Hex Head {3/B"NPT x 1)
{3/8-16 x 5/8") 20 102-0619 1 Adapter, Qi! Drain
6 856-0010 1 Washer, Lock - External/internal 21 102-0532 1 Gasket, "0" Ring
Tooth {3/8™) 22  505-0118 1 Elbow, Pipe - Street - 45 Deg
7 332-1292 1 Terminal Board {Includes {3/8 NPT}
‘ Parts Marked +) 23 122-05644 1 Filter, Qil
8 809-0035 1 +Screw, Machine - Thread Cutting,

Round Head (#8 x 3/4")

- ltems used with fault tights or gauges on Engme Contror Panel.

+ - Parts; lncluded in Termma! Board. = . . . i

Redistrib.u_ti‘on or publication of this document
by any means, is strictly prohibited.



MISCELLANEOUS ENGINE PARTS - RIGHT SIDE

. , & ) . - L ‘ ‘ 'Redistribution or publication O‘Mh‘igoao'c:‘ume:nt
(" ; : - 86 . ‘ + by any means, is strictly prohibited. .



REF.
NO.

1

2

-]

10
11

PARYT
NO.

303-0064
309-0169

193-0244
193-0249

Qry.
USED

1
1

1
1

MISCELLANEOUS ENGINE PARTS - RIGHT SIDE

PART
DESCRIPTION
*Switch. Pressure - Qil
{Shutdown}
*Switch, Pressure - Ol
{Pre-Alarm)

“Sender, Pressure - Oil
Sender, Temperature - Qi

MOUNTING HARDWARE (Select as Applicable)

502-0058

505-0783
505-0088

505-0007

309-0178
309-0179
800-0069

191-0802
862-0001
850-0040
232-2210

232-2211

1

1
1

1

"SWITCH, HIGH ENGIN
1

1
1

P PSR —

n2

Tee, Pipe - Street
(1/8" NPT)

Cross. Pipe {1/8"NPT)

Nipple. Pipe - Close
{1/8"NPT x 3/4")

Bushing, Reducer - Hex
(1/4"NPT x 1/8"NPT)

E TEMPERATURE

Shutdown

Pre-Alarm

Screw, Cap - Hex Head
(7/16-14 x 3/4™}

Cover, Access - Starter

Nut, Hex (1/4-20)

Washer. Lock - Spring {1/4")

Cover, Access - Generator
Adapter
Catch. Access Cover

REF.
NO.

13
14
15
16
17
18
19
20
21

22
23

24
25
26

PART
NO.

800-0072
800-0076
850-0055
2310149
516-0152
800-0071
856-0012
416-0530
416-0531

416-0446
800-0072

850-0055
403-0836
STARTER
191-0722
191-0703

aTy.
USED

I

PART
DESCRIPTION

Screw, Cap - Hex Head
{7716-14 x 1-1/4™)

Screw, Cap - Hex Head
(7/16-14 x 2-1/4"}

Washer, Lock - Spring {7/16")

Adapter, Generator

Pin. Dowel - Adapter
Alignment

Screw, Cap - Hex Mead
(7/16-14 x 1}

Washer, Lock - External/Internal
Tooth (7/16"}

Cahle, Battery - Negative
(16"Lg)

Cable. Battery - Positive
(24"Lg)

Cable, Battery - Jumper

Screw, Cap - Hex Head
(7/16-14 x 1-1/4"}

Washer. Lock - Spring (7/16")

Bracket, Lifting

12VvDC

24732 VDC

" - Items used with fault lights or gauges on Engine Controt Panel,

87

Redistribution or publication of this document
by any means, is strictly prohibited. :



FUEL SYSTEM

, il . ‘ Redistribution or publication of this document
1 by any means, is strictly prohibited.



REF.

NO.

~Nmo

10
11

12
13
i4

PART

NO.

516-0027
526-0016

QTY.
USED

2
2

FUEL SYSTEM

PART
DESCRIPTION

Pin, Cotter (1/16” x 1/2" Lg)
Washer, Flat (17/64" 1D x
89/16" OO x 1/32" Thk)

ROD, ACTUATING - FUEL VALVE

150-1943

150-1944
862-0001
150-1945
850-D040

| 8120150

850-D040
862-0301
307-1904
£00-0071

850-0055
306-0214
149-1697

503-0685

LINE, FUEL - FLEXIBLE
501-0481

501-0480

1

1
1
1
1
2

R — NN

N =

1

1

MDEH (4-3/4" Lg)

MDEG (9" Lgy

Nut, Hex (1/4-20)

Ball Joint

Washer, Lock - Spring {1/4")

Serew, Machine - Round Head
{1/4-20 x 5/8")

Washer, Lock - Spring {1/4")

Nut, Hex {1/4-20)

Solenoid - 12 VDC

Screw, Cap - Hex Head
{(7/16-14 x 1)

Washer, Lock - Spring {7/16")

Bracket, Mounting - Solenoid

Element - Fuel Filter
{includes Gaskets)

Clamp Hose

MDEH (20" Lg x
1/8-27 NPT Maie)

'MDEG (30" Lg x-

1/8- 27 NPT Male)

REF.
NO.

17

18
19
20

21
22

23
24

25

26

. 502-0872

PART

NO.

501-0242

502-0058
502-0577
502-0306

502-0051
502-0193

501-0227

505-0007

502-0678

PART
DESCRIPTION

Line, Fuel - Flexible
(24" Lg, 5/8-18 Female
Swivel both ends)

Tee, Pipe - Street
(1/8-27 NPT)

Adapter, Pipe - Hex
(5/8-18 x 1/8-27 NPT}

Adapter, Pipe - Hex .

{5/16-24 x 1/8-27 NPT)
Coupling, Pipe {1/8-27 NPT}
Connector, Pipe - Male

(1/8-27 NPT x 1/2-20 SAE)
Line, Fuel - Flexible

(24" Lg, 1/8-27 Male x

1/8-27 Male Swivel)
Bushing, Reducer - Hex

(1/4-18 NPT x 1/8-27 NPT}
Adapter, Pipe - Hex

(1/4-18 NPT Female x

9/16-18 UNF Male SAE 37

Deg)

Adapter, Pipe - Hex | :

. {9/16-18 Female SAE 37 Deg

CX M14 x15 MM) ‘

Redlstrlbutlon or publication of thls document
by: any means is strlctly proh\blted ;



COOLING SYSTEM
WITH HEAT EXCHANGER

| XCse12a1

, & . ' Redistribution or publication of this document
| B ] o by any means, is strictly prohibited.



COOLING SYSTEM
WITH HEAT EXCHANGER

&
REF. PART Qry. PART
NO. NO. USED DESCRIPTION
1 503-0189 4  Clamp, Hose
2  503-1202 1 Hose, Rubber (17 1D x 1-3/8"
0D x 72" Lg)
3 503-1163 1 Hose, Rubber (171D x 1-3/8"0D x 24"Lg)
4  505-0907 4  Nipple, Pipe - Half. Brass
(3/4"NPT x 2°Lg) ‘
b : oo 5 505-0809 2 . Eibow, Pipe -'90 Deg, Brass (3/4" NPT)
o : . : : 6 505-0912 2 Nipple, Pipe - Close; Brass (3/4"NPT)
. : ' : 7 B05-0772 1 Bushing. Reducer - Hex
{1-1/4"NPT x 3/4"NPT)
8 505-1334 1 Tee, Pipe - Reducing

{2-1/2" NPT x 1-1/4" NPT
x 2-1/2" NPT)

9 130-0725 1 Tube. injection - Water
10 REF Manifoid. Exhaust - Liquid Cooled {See
Separate Figure for Components)
11 503-0385 3 Clamp, Hose
12 503-0C04 5 Clamp, Hose
13 130-0508 1 Adapter. Tube
14 503-1218 1 Hose, Rubber - Preformed
15 503-0553 ¥ Hoese, Rubber - Preformied
16 503-1216 1 Hose, Rubber - Preformed , .
| 17 503-0553 .1 Hose, Rubber - Preformed L Lo
P | | A . . 18 504-0005 "3 Cock, Dram(i/a ‘NPT) | ' A o
A P T I 19 130-2230 1 Tube, Preformed! ' | - S ‘ S
N o i . 20 800-0007 3 Screw. Cap - Hex Head {1/4-20 x 1)
‘ - : C 21 - 850-004G 3 Washer, Lock - Spn‘ng {(1/4")
22 862-0001 3 - Nul. Hex (1/4-20)
23 331-0101 1 Hanger. Pipe
24 130-2231 1 .. Bracket, Angle
25 505-0938 2 Elbow, Pipe - 8G Deg, Reducrng with
Tapped Drain Port (1"NPT x 3/4"NPT)
126 505-1314 1 Nipple, Pipe - Brass
: : (1" NPT x 4-1/2" Lg)
27 505-1315 1 Nipple, Pipe - Brass
(1" NPT x8" Lg)
28 132-G274 i Pump, Water - Replacement (Does Not
: Include Mounting Adapter and Gear)
L o : : 29 132-0273 1 Gasket ‘ ‘ C
b N B 30 505-0130 1 Plug. Pipe - Square Head (3/4"NPT}y | . L
Lo T Cor 0 31 i800-0007 2 . Screw,Cap - Hex Head (174-20 x 1%) | o
. ‘ - 32 1850-0040 2 Washer, Lock - Spring (1/4”) ‘ :
Lo 33 862-0001 2 Nut, Hex (1/4.20)
i 34 130-0722 1 - Clamp
35 130-050G5 1 Heat Exchanger (includes End
. Bonnet, Gasket, Pressure Cap). .
36 130-0800 1 Cap. Radiator {4 Lb)
37 130-0801 1 Bonnet, End
38 130-08902 - ¥ Gasket
39 821-0016 4 Screw, Self-locking - Hex Washer
Head (5/16-18 x 3/4")
40  130-2228 1 Bracket, Support - Lower
41 130-2227 1 Bracket, Support - Upper
42  800-0048 3  Screw, Cap - Hex Head (3/8-16 x 3/4")
43  526-0029 2  Washer, Flat (3/8")
§ 44 130-2223 -V Guard, Belt : ; : P
T Gasket-WaterOutlet: | . - 1 o

| 5 - o . 457 130-1016 |
I } : o P C : s l . o . i O H ! . .

| : ! : ) o . . ! Ly C _‘ i
‘i , . e . . .. . . . o i

- Redistribution or publtcatioh of tr:wis document
: " by any means, is strictly prohibited.




COOLING SYSTEM WITH
KEEL COOLER

#_ : Y ‘ ) ) [ o Reqii'sfribu.tioih‘o'r.publi:cat;ion ofthis?dolcé‘ument
! : ‘ ; B‘ 2 ' . b | by any.means, is strictly prohibited.



KEEL COOLING SYSTEM

REF. PART Qrmy. PART
NO. NO. USED DESCRIPTION
1 503-0189 2  Clamp, Hose
2 503-1164 1 Hose. Rubber
{1710 x 1-3/8"0D x 48"Lg)
3 505-0907 2  Nipple. Pipe - Malf, Brass
(374"NPT x 2°Lgj
4 505-0909 2  Elbow. Pipe - 80 Deg. Brass
{(3/4"NPT)
5 505-0912 2 Nipple._ Pipe - Close. Brass
(3/4"NPT)
6 505-0772 1 Bushing. Reducer - Hex
(1-1/4"NPT x 3/4"NPT)
7 505-1334 1 Tee. Pipe - Reducing

{1-1/4" NPT x
2-1/2" NPT x 2-1/2" NPT)

8 130-0725 1 Tube. injection - Water
g REF Mamifold. Exhaust - Liquid Cooled
{See Separate Figure for Components)
, 10 132-0274 .1 Pump. Water - Replacement {Does
i e i 1 iNotinclude Adapter and Gear) , o
11 182.0273° 1 v - Gasket | o . ] b
12 130-0705 i Tank, Expansion {Includes Cap) '
13 :130-0200 1 Cap. Radiator [4 Lb)
14 130-1016 1 Gasket
15  800-0048 3 Screw. Cap - Hex Head
3:B-16 x 3/47)
16 526-0029 2 Washer. Fiat {3'87).
17 130-2223 1 Guard. Beilt

NOTE: See your authorized Onan Marine Dealer for parts or service
on ilems installed between the Generator Set and the Keei Cooler.

B! 3 . Lo . ‘ . i :l?ed:isitfik:)utfi()in or publ:ication of this document
a4 . B b - by any means, is strictly prohibited.




HIGH EXHAUST TEMPERATURE SWITCH

REF. PART QaTy. . .PART
NO. NO. USED o . DESCRIPTION
1 812-0061 2 Screw, Maching - Round Head
(#6-32 x 3/8")

2  526-0018 2 Washer, Flat {17/64" 1D x

; | 5/8” OD x 1716 Thk) a

3 870-1183 2 I Nut, With ET Lockwasher !

o S (#8-32) : D
4 '309-0484 1 ' Switch, High Temperature |

5 309-0501 - 1 Shield, Switch = -

8 BUSHING WITH SWITCH MOUNTING PLATE o
505-1338 - i MDEG {3" NPT x 2-1/2" NPT}
505-1337 1 MDEH (2-1/2" NPT x 2" NPT) .

7 NIPPLE, PIPE ;

505-0114 1 MDEG (2-1/2° NPT x 37)
505-0645 1 MDEH (2" NPT x 3")
8 TEE, PIPE - REDUGING ‘ :
505-1334 1 MDEG (2-1/2" NPT x 1-1/4" NPT
x 2-1/2" NPT} ‘
505-0771 1 MDEH (2" NPT x 1-1/4"
NPT x 2 NPT}

i ;
i
EXS-1111
. 1 ’
R b
B [ s
R O [ . .
Pt ' ! .
. Pl ! P
IRAREE i
[ i I I : . !
! o o
: : i !
. ; ! i
! . '
B
.
i:
.
. 0 :
R b '
ot ! "
o S
! i ,
| 1 !
[
bepoo
S
Vi |
i I
o
L |
| - o
R TR [ :
T !
IR ;
AN :
R R .
L Lo b [
SR oo

_R'edistr'i'bution or publicati_oh of,this 'dofculmgnt
:by any means, is strictly prohibited: ; ; i



P ]

7

PART
NO.

ary.
USED .

MARINE EXHAUST SYSTEM

PAAT -
- DESCRi{PTION

CLAMP HO‘%E (Setect)

503-0885
503-0446

503-0547

503-0183
503:0398

4

3/8" t¢ 1/2" Hose Size
716" to 344" Hose Size
1/2" 10 7/8" Hose Size

-9/16” to 1-1/16" Hose Swze

13/16" 10 1-3/4" Hose Size

HOSE, RUBBER (Selact)

503-0890
503-0658
503-0803
503-1163
503-1202
504-0062
502-0270

4
4
4
4

{
2
2
2
2
2
1
1

V2" 1D x 27/32"7 QD x 24" .G
21D x 27/32° QD x 48" LG
127 1D x 27/32" 00D x 144" LG
1"10 x 1-3:8" 00D x 24" LG
171D x 1-3/8" 0D x 72" LG
Vaive, Vacuum Relief (1/2" NPT}
Adapter. Hex - Brass

(378" NPT x 172 NPT}

LELBOW, PIPE TO HO'%E {Select)

| 502*-0237
:502:0881

2
2

1
1

1

D172V NPT x 874D HOSe '
1374 NPT x 1 1D Hose
(ITEE. PIPE - BRASS (Sefect) ' |
502:0090 .

502-0883 !
155-1002

3/8 NET - hree places
34" NPT x 3/4" NPT x 1/2” NPT
Btrainer Water - Thru Hull

]

AEZF.
NO:

8

10

PART
"NO.

503-0429
303-0365
503-0514
503-0354

1503-0648
503-0612

503-1180

HOSE EXHAUS

503-1293
503-1296
5031320
503-129%
503-1302

503-1305
503-1308

155-2029
155-2000
155-2010
155-2011

155-2012

- QTY. :
i USED : DESCRIPTION.

CLAMP, HOSE [Select)

d——‘a—A-ﬁmmmmmmm

1
1

- MUFFLER. EXHAUST - MARINE - o

P ey

EXS-110%

PART

1-1/16" to 2" Hose Size
1-9/16" to 2-1/2" Hose Size
1-13/16" 10 3" Hose Size
2-1/2" to 3-1/4"" Hose Size
2-9/16" to 3-1/2" Hose Size
3-5/16" to 4-1/4" Hose Size
4" to 4-3/4" Hose Size
- MARINE {Select)
1-5/8" 1D x 2-1/32" OD x 120" LG
1.7:8" 1D x 2-8/32" OD x 120" LG
27 1D x 2-13/32" OD x 120" LG
2-1/4" 1D x 2-5/8" OD x 120" LG
2-1/2" 1D x 2-15/16" OD x 1207
LG S
2.7/8" 1D x 3-7/16" OD x 1'20 LG
3-1/27 1D x 4:3/32" OD x 1éo LG .

2" 0D Inlet/OutIet Tubes

2:1/4"-0D inlet/Outlet TubES :
2-1/2" 0D In!et/OutIet Tubes |
-2-7/8" 0D Inlet/Out!el Tubes S
:3-1/2" OD Inlet/Outlet Tubes

Redistribution or: publication of:thiié‘document
by any means, is strictly prohibited.



ENGINE COOLANT FILTER ASSEMBLY

REF.
NO.

C5-1059
PART QTy. PART.
NO. USED DESCRIPTION
FILTER ASSEMBLY, ENGINE COOLANT
130-0462 1 15 to 30 Galton Capacity
{Replacement Hems Marked £) |
130-0497 1 5fo 10 Gallon Capacity = |

{Reptacement Items Marked t)

KIT REPLACEMENT - FILTER (Inciudes Items 2 Thru 4)

130-0769 1 £0rniginal Equipment (Water
' Coolant)
130-0770 1 £5pecial (Perm. Anti-Freeze
Cootant)
130-0771 1 tOnginal Equipment (Water
Coolant)
130-0772 1 tSpecial (Perm Anti-Freeze
Coolan{y
GASKET, COVER
130-0777 1 £
130-0778 1 +
ELEMENT. FiL. TER
130-0773 1 £Chromate (Water Coolant) -
130-0774 - 1 . £Special {Perm. Anti-Freeze | !
' ool Coolanty i !
PLATE. SACRIFICAL + @ - 1 .
130-0779 1 £ ' o
130-0780 St

£ - NOTE: Used 6n 130-0462 Filter Assembly
T - NOTE: Used on 130-0497 Fiiter Assembly

9

Redistribution or. publication of this document
by any means, is strictly prohibited.



REF.
NO..

10

PART
NO.

5(13-0183
503-1168

505-0135

505-0120

501-0225

130-0226
5020073
- 502-0074
502-0020°

'502-0051

s 2 A9

1 Line, Fuel -

EXHAUST MANIFOLD
(LIQUID COOLED)

QTy. PART
USED

DESCRIPTION

2 Clamp, Hose
1 Hose, Rubber (5/8710 x
: 61/64"0D x 24"Lg)
2 Nipple, Pipe - Halt
: (378"NPT x 1-1/2"Lg)
2 Elbow, Pipe - Street

90 Deg (3/8"NPT)

Flexible
{178 NPT Male x 1/4 SAE
1 Male X 458" Lg)
‘Line, Water

L+ Elbow, Plpe to Tuba - 90 Deg
. Elbow, Pipe Street, 90 -
Deg (1/8 NPT)

1 Coupling, Pipe - Hex
(1/8NPT x 9/16)

S
I Elbow, Pipe to Tube - 90 Deg
D
]

1 Nlppie Pipe - Hex{1/8NPT)

15
16
17
.18

Cogr

PART
NQ.

502-0053

505-0103

154-2416

154-2421

| 154-2422
154-2423 -
P 154-2424
505-0019

8000156

800-0065

526-0066

_‘_;,;;;;.g;

QTY.
USED

1

1

—y

AN

EXS-1110

PART
DESCRIPTION

Elbow, Pipe - Street
45 Deg {(1/8 NPT) .
Nipple, Pipe - Close
2-1/2° NPT x 2-1/2" Lg

Manifold, Exhaust - Liquid
Cooled

Shim

Shim ;

. Gasket ;@ |

- Gasket

| Bushlng Reducer- Hex

(1/2 NPT x 3/8INPT) |
Serew, Cap - Hex Head

(3/8216 x 5-1/4") ‘
Screw, Cap - Hex Head -

(3/8-16 x 4 3/4™)
Washer, Flat {3/8")

Redistribution or publlcatlon of thls document

by any:means, is strlctly prohibited.



ENGINE COOLANT HEATER
(HORIZONTAL TANK)

KCS-1240

, il Redistribution or publication of this document
—_— (4 by any means, is strictly prohibited.



ENGINE COOLANT HEATER ASSEMBLY

(HORIZONTAL TANK)
REF. PART QTy. PART REF. PART QTy. PART
NO. NO. USED DESCR/PTION NO. NO. USED DESCRIPTION
ENGINE CODLANT HEATER ASSEMBLY 16 TERMINALS (Select as Required)
. 115 Volt, 1 Phase 332-0014 2 #10 (Used on White Leads)
1 208 Volt. 1 Phase 332-0149 4 #8 (Used on White Leads)
1 208 Volt. 3 Phase 323-0057 4 Wire, Nut Type (Used on Black Leads)
1 240 Volt, 1 Phase 17 8§12-0079 4 Screw, Machine - Round Head
1 380 Vi:lt, 1 Phase {#8-32 x 1/27)
1 380 Volt, 3 Phase 18 B54-0007 4 Washer, Lock - ET (#8)
1 480 Volt 1 Phase 19 309-0307 1 Switch, Pressure
. 1 480 Volt, 3 Phase 20 309-0304 1 Switch, Thermostatic
1 .501-0227 1 Line, Fue - Flexible 21 505-0004 1 Nippte, Pipe - Close -
2 -505-0007 2 Bushing, Reducer - Hex ‘ ‘ ' (1"NPT x 1-1/4"Lg)}
. {1/4"NPT » 1/871PT) 22 800-00G7 4 Serew, Cap - Hex Head
3 . B02-0054 1 Eibcw, Pipe - Street, 80 Deg, {1/4-20x1")
_ Brass (1/4 NPT) 23 862-00M 4 Nut, Hex (1/4-20)
4 503-0183 4 Clam.. Hose 24 850-0040 4 Washer, Lock - Spring [1/4")
£ B03-0146 1 tfose, i ubber (5/8"t10 x 25  333-0224 1 Bracket, Support -
61/64"0D .- 32"Lg) Pressure Switch
6 In3-0261 1 Houz, Rubber (5/8"1D x 26 CONTACTOR, ELECTRICAL (Select as Applicable)
61/64"0D x 9"Lg)} 307-1460 1 230 VAC, 3 Pole
7 505-0135 4 Nippte, Pipe - Half 307-1164 1 460 VAG, 3 Pole
T {3/8"NPT x 1-1/2"Lq) 27 821-0018 4 Screw, Setf-Locking - Hex
8 505-0032 3 Eibow, Pipe - 90 Deg Washer Head (5/16-18 x 3/4")
{(3/8"NPT) 28 870-0257 4 Nut, Seif-Lacking, Hex
9  505-010N 3 Nipple. Pipe - Close Washer Head (5/16-18)
(3/8"NPT x 1"Lg) 20 130-1191 2 Bracket, Mounting - Heater
10 505-0455 2 Bushing. Reducer - Hex 30 504-0003 1 Cock, Drain {(1/4"NPT)
; _ , : {1"NPT x 3/8"NPT) 31 HEATER, ELECTRICAL - ENGINE COOLANT
11 . 505-0076 -1 . Nipple, Pipe (Select as Applicabie)
: : . : {3/8"NPT x 3"Lg) 333-0158 : 1 2000 Watts, 115 Vaolt, 1 Phase
12 803-0080 Y Tee, Pipe {3/8"NPT) 333-0167 1 2000 Watts, 208 Volt. 1 Phase
13 331-0027 6 Clamp Cable 333-0148 1 2000 Watts, 208 Volt, 3 Phase
14 # Cord, Electricat (2-#14, Type B0, 333-0141 1 2000 watts, 240 Volt, 3 Phase
: 600 Volt) 333-0178 1 2000 watts, 380 Volt, 1 Phase
15 CABLE ELECTRICAL (TYPE SO, 600 Volt) 333-0170 1 2000 watts, 380 Volt, 3 Phase
# 3 -#12 (Used gn Single Phase 333-0147 1 2000 Watts, 480 Volt, 1 Phase
Hookup) 333-0146 12000 Watts, 480 Volt, 3 Phase
# " 4 -#14 (Used on Three Phase :
Hookup) . # - Electrical Cable and Cord shawn for Reference Purpose anly.

: : . Redistribution or bubl\cation‘of this document
(5 . ' by any means, is strictly prohibited.




VERNIER THROTTLE

M-1179

REF.- PART  QTY. ~ PART
NO. NO. USED .. DESCRIPTION: ‘
1 812-0075 t Screw. Machine - Round Head T
(48-32x 1 47) .. | - S
2 152-0158 ! Swivel ‘ - : S S
3 B0O-0005 3 Screw. Cap - Hex Head

(1 4-20x 34" . .
Washer Lock - Spring (1 47

4 850-0040 3

5 152-0038 1 Clamp. Holddown - Cable

6 152-0120 1 Throttle Cantrol - Vernier
71510230 1 Bracket Mounting - Thiollle

Control

o ‘ ‘ : ERedi‘str'ibu_tion' or publication of:this dOCU_ﬂE‘]EI’]t
C6 : o : ‘ " by any means, is strictly prohibited. - - . .




Contro!l Section

Table of Contents

ILLUSTRATION o PAGE
Engine Contro]l with One Fau1t nght - 12 VDC. .t p2 -
Engine Control with Five Fault Lights - 12 VDC......... D4
"Engine Control with One Fault Light - 24 VDC........... D6
Engine Control with Five Fault Lights - 24 VDC......... D8
Generator CoNtroT . ... oo teeeneaeeeessoensns D10
Generator Control with Switching Regulator............ D12
Capacitor Assembly used with Switching Regulator...... D14
Engine/Generator Ruggedized Control with Shield........ El
Current Transformer Assembly.. ... mui e en E2
Control Heater. . . oo et i e it et e s et s easensnse e s £3
Control HOUSTNG. v it it ittt ittt ee it nenee s s £4
‘wattmeter ................ e e e e ES .
iVoItage Regu]ator F1ﬂter4.,;...g.a..,.u...;;4;.3...;.Q.EG B
P I ; ! : ‘
o o L | i R |
o | ; i = b 5
: ‘ - I 1 ' ‘ :
1‘_ ) : - o : o _ ‘ Redistribution or publication of this document

__ e : . ‘ ‘ by any means, is strictly prohibited.



ENGINE CONTROL WITH ONE FAULT LIGHT
(12 VDC)

|
| S
| SO iseyar |
. i . T

' R T b

' . Dol ) ; . o L
: o P SR

# _ ' : : 7 o ‘ S Redlstrlbutlon or: publlcatlon of this docufnent

. by any means, s strlctly prohibited. w

R R D2



ENGINE CONTROL WITH ONE FAULT LIGHT

(12 VDC)
REF. PART QTY. PART REF. PARY QTY. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 322-0004 1 tamp Incandescent (12 VDC) 26  860-0006 1 Nut, Hex (#6-32)
2 322-0149 1 Lampholder 27  853-0003 1 Washer, Lock - ET (#6)
3 30B-0002 1 Switch. Toggle (SPST) 28  356-00G72 i Capacitor, Fixed Electrolytic
4  307-1157 3 Spring. Holadown - Relay (4000 MFD, 30 VDC)
& RELAY {12VDC) 29 812-0063 2 Screw, Machine - Round Head
307-1058 1 (lgnition} (#6-32 x 1/2")
307-1058 1 (Start Disconnect) 30 853-0003 2 Washer, Lock - ET (#6)
307-1061 1 (Starter Protection) 31 356-0070 1 Clamp, Capacitor Mounting
7 193-0243 1 Gauge - Oif Pressure (12 VDC) 32 870-0053 1 Nut, Hex (#10-32)
S8 153-0245 1 Gauge - Water Temperature 33 850-0030 1 Wasgher, Lock - Spring (#10)
(12 VDC) 34 332-0051 1 Ciamp, Loop
9  302-0061 1 Ammeter 35 HARNESS. WIRING - ENGINE CONTROL
10 302-0749 1 £Tachometer - Electrical 338-1065 1 Includes parts marked 1
11 193-0248 1 £Gauge - Oil Temperature ATTACHING HARDWARE FOR WIRING HARNESS
(12 VvDC}) 812-0061 4 Screw, Machine - Round Head
12 SWITCH, TOGGLE - SELECTOR (H6-32 x 3/8")
' 308-0138 1 Standard & Cycle Cranking 812-0066 6 Screw, Machine - Round Head
Controls (#6-32 x 3/4")
308-0327 1 Penn State Controls 853-0003 14 Washer, Lock - ET (#6)
13 "LIGHT. INDICATOR (Lens Color & Legend Listed Below) 860-0006 10 Nut, Hex (#6-32)
32z2-0128 1 Hed - Fault - 14 VDC 36 332-1043 1 tJumper. Terminal
14 322-0136 1 “Light, Indicator - 14 VOC (Red 37 332-0795 1 tBlock. Terminal - 16 Place
Lens - No Legend) 38 332-0537 1 tBiock. Terminal - 4 Place
15  518-0374 4 Fastener, Snap-in (Printed 29 323-0765 2 tSocket. Relay - 11 Place
Circuit Boards) 40 323-0764 1 tSocket. Relay - 8 Place
16 PRINTED CIRCUIT BOARD ASSEMBLY 41 332-1271 2 tConnector. Eiectrical - PC BD
! ’ ‘ 42 332-1241 1 Strip. Marker - Terminal
300-0733 ' - 1 Standard Cranker {12 VvDC) 43 332-1239 1 Strip. Marker - Terminal
: 300-0714 : 1 Cycle Cranker (12 VDC) GROUND TERMINAL ASSEMBLY (Inciudes pats
17  PRINTED CIRCUIT BOARD ASSEMBLY marked #)
44 B871-0010 2 aNut, Hex - Brass (#10-32)
300-0679 1 Engine Control Monitor - 45 850-0030 1 sWasher. Lock - Spring (#10})
Standard 46 525-0062 2 sWasher. Flal - Brass (13/64" 1D
300-0730 1 Engine Control Monutar - x 1/2 ~ OD x 1/18" Thk}
FPenn State 47  853-0008 1 #Washer, Lock - ET {#10)
18 332-1276 4 Fiug Keying - PC Board 48 856-0003 1 #Washer. Lock - EIT (#10)
206 813-0098 2 Screw. Machine - Round Head 49 815-0203 1 #Screw. Machine - Round Head,
{#10-32 x 3/87) Brass (#10-32 x 7 B"
21 850-0030 2 Washer. Lock - Spring {#10: 50 815-0026 5 Screw, Machine - Truss Head
22 526-0009 2 Washer, Flat (7 32" 1D x 12" 0D {#10-32 x 3.8")
X 116" Thk) 51 870-0053 1 Nut, Hex (#10-32)
23 B856-0003 2 Washer. Lock - EIT (#10} 52 850-0030 1 Washer. Lock - Spring (#10)
24 307-1031 | .1 -Relay, Satenoid - Start {12 VOC) 53 856-0003 1. Washer, Lock - EIT (#10)
25  B812-00611; 1 ‘Screw, Machine - Rrund Head 54 PANEL,. CONTHOL ENGINE :
‘ C {#6-32 x 3.8") 301-3165 1 With Three Gauge Mty. Holes
301-3286 1 With Four Gauge Mtg. Holes
301-3396 1 With Five Gauge Mtg. Holes
55 301-3253 1 Bracke! Mounting Engine

Control

" - NOTE:For lan'ip replacemem order 322-0136 rermove and discard t- Parts ncludes in er g Hamess ‘
plain red lens; install lens with legend from bumed om hqht -------- # - Parts -ncludes i Ground Termmal Assembiy
lights snap in and out of panel _ |

£.- Optional items usediwith Engine Mounted Senders. f

Redistribution or publication of this document
by any means, is strictly prohibited.’

D3



ENGINE CONTROL WITH FIVE FAULT LIGHTS
(12VDC)

8C-1152
, il : Redistribution or publication of this document
L | 04 by any means, is strictly prohibited.
i | ]



ENGINE CONTROL WITH FIVE FAULT LIGHTS

(12 vDC)
REF. PART QTy. PART REF. PART QTY. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 322-0004 1 Lamp Incandescent (12 VDC) 26 860-0006 1 MNut, Hex (#6-32)
2 322-0148 1 Lampholder 27 853-0003 1 Washer Lock - ET (#46)
3 308-0002 1 Swilch. Toggle {SPST) 28 358-0072 1 Capacitor, Fixed Electrolytic
4 307-1157 3 Spring. Holddown - Relay (4000 MFD, 30 VDC)
5 RELAY (12 vDC) 29 812-00863 2 Screw. Machine - Round Head
307-1058 1 {tgnition) (#6-32 x 1/27)
307-1058 1 (Start Disconnect) 30  853-0003 2 Washer, Lock - ET {#6)
307-10861 1 {Starter Protaction) 31 356-0070 1 Ciamp, Capacitor Mounting
7 193-0243 1 Gauge - Qil Pressure (12 VDC) 32  870-0053 1 Nut, Hex (#10-32)
8 193-0245 1 Gauge - Water Temperature 33 850-0030 1 Washer, Lack - Spring (#10)
{12VDQC) 34 332-0051 1 Clamp, Loop .
g9 302-0061 1 Ammeter 35 HARNESS, WIRING - ENGINE CONTROL
10 302-0749 1 £Tachometer - Electrical 33B-1066 1 Includes Parts Marked +
11 193-0248 1 £Gauge - Oil Temperature ATTACHING HARDWARE FOR WIRING HARNESS
{(12VvDC) 812-0063 6 Screw, Machine - Rpund Head
12 SWITCH, TOGGLE - SELECTOR (#6-32 x 1/2"}
308-0138 1 ftandard & Cycle Cranking 812-0066 6 Screw, Machine - Rournid Head
Controls (#6-32 x 3/4"")
308-0327 1 Penn State Controls 853-0003 14 Washer, Lock - ET (#6).
13 "LIGHT. INDICATOR-14 VDC (Lens Color & tegend 860-0006 10 Nut, Hex (#6-32)
Listed Below) ) 36 332-1043 1 tJumper. Terminal
322-0107 1 Red - OVERCRANK 37 332-07495 1 tBlock, Terminai - 20 Piace
322-0111 1 Red - OVERSPEED 38  332-0537 1 +Block. Terminal - 4 Place
322-0108 1 Red - LO OIL PRESS 39 332-0659 1 +Block, Terminal - & Place
322-0109 1 Red - HI ENG TEMP 40 323-0765 2 +Socket, Relay - 11 Place
322-0110 .2 Red - LO ENG TEMP 41 323-0784 2 tSacket, Relay - 8 Place
14 322-0136 1 *Light. Indicator - 14 VO C {Red 42 332-1271 1 tConnector, Electrical - PG BD
Lens - No Legend) 43  332-1559 1 Strip, Marker ~ Terminal
15 518-0374 4 Fastener, Snap-In (Printed 44  332-1239 1 Strip. Marker - Terminai
, Circuit Boards) 45  332-1240 g Strip, Marker - Terminal
16 PRINTED CIRCUIT BOARD ASSEMBLY GROUND TERMINAL ASSEMBLY (Includes Parts
Marked #)
300-0733 1 Stardard Cranker (12 VDC) 46 871-0010 2 #MNut, Hex - Brass {#10-32)
300-0714 1 Cycre Cranker (12 VRQ) 47  350-0030 1 #Washer, Lock - Spring {#10}
17 PRINTED CIRCUIT BOARD ASSEMBLY 48 526-0062 2 #Washer. Flat - Brass (13/64" |D
"X 1720 OD x 1/18” Thk)
300-0681 1 Engine Control Manitor - 49 853-0008 1 #Washer, Lock - ET (#10)
Standard 50 856-0003 1 #Washer, Lock - EIT (#10)
1B 332-1276 4 Plug, Keying - PC Board 51 815-0203 1 #Screw, Machine - Round Head,
20 813-0098 2 Screw, Machine - Round Head Brass (#10-32 x 7/8"}
{(#10-32 x 3/8") 52 815-0026 5 Screw, Machine - Trugs Head
21 850-0030 2 Washer, Lock - Spring (#10) : (#10-32 x 3/8™)
C.22  526-0009 . 2 Washer, Flat (7/32" ID x 1/2" QD 53 ' 870-0053 o1 Nut, Hex (#10-32)
. . ! 1 X 118" Thk) 54 850-0030 1 Washer, l.ock - Spring (#10)
© 23, 858-0003 e Washer, Lock - EIT (#10)} 55 856-0003 1 Washer, Lock - EIT (#10)!
24 307-1031: 1 ‘Relay, Solenoid - Start (12 VDC) 56 PANEL, CONTROL - ENGINE
25 812-0081° 1 Screw, Machine - Round Head 301-3267 1 With Three Gauge Mtg. Holes
(#6-32 x 3/8") 301-3286 1 With Four Gauge Mtg. Holes
301-3166 1 With Five Gauge Mtg. Haoles
57 301-3253 1 Bracket, Mounting Engine

*.NOTE: For lamp replacement order 322-0136 remove and

discard plain re~ lens, install tens with legend from burned cut -

Controi

t - Parts included in Wiring Harness
# - Parts inctuded in Ground Terminal Assembly

Lo light — lights snap in and out of panel, ‘
£‘-jOp&tionar items used with Engine Mouhted Senders. ‘ o ‘ : ; o SR : o C

S o " Redistribution or publication of this document
by any means, is strictly, prohibited.

i T Cnr ' - o




ENGINE CONTROL WITH ONE FAULT LIGHT
(24 VDC)

. SC-ti66

# < : ) : : : RedistriB“ufion or b[lﬁglio'atiori of this docurﬁént
O - 1 i ) : "~ - byany means, is strictly proh\bite'd.
A Db | prr



oo~

10
11

12

13

14

16

17

18
19
20

21
22

23
24
25

322-0017
322-0149
308-0002
307-1157

QaTy.
USED

1

1
1
3

RELAY {24 VDC)

307-1056
307-1056
307-1061

193-0250°
193-0243
193-0245 -

302-0061
302-0749
193-0248

SWITCH.
308-0138

308-0327

- L) ok ks

ENGINE CONTROL WITH ONE FAULT LIGHT

PART
DESCRIPTION

Lamp Incandescent (24 VDC}
Lampholder

Switch, Toggle {SPST)
Spring, Holddown - Relay

{lgnition)
(Start Disconnect)
" {Starter Protection)
Resistor - Gauge
Gauge - Oil Pressure (12 VDC)
Gauge - Water Temperature
{12 vD(C)
Ammeter
£Tachometer - Electrical
£Gauge - Oif Temperature
(12 VDC)

TOGGLE - SELECTOR

1

1

Standard & Cycle Cranking
Controls
Fenn State Controls

‘LIGHT, INDICATOR (Lens Color

& Legend Listed Below)

322-0129
322-0137

518-0374

1
1

4

Red - Fault - 28 vDC
“Light, Indicator - 28 VDC (Red
Lens - No Legend)
Fastener. Snap-In
(Printed Circuit Boards)

PRINTED CIRCUIT BOARD ASSEMBLY

300-0751

300-0715

1
1

Standard Cranker {24 VDC)
Cycte Cranker (24 VDC)

PRINTED CIRCUIT BOARD ASSEMBLY

300-0680
300-0731
332-1276
357-0018
813-0098

850-0030

526-0009

856-0003 -

307-0061
812-0081

1

1

NS -

- N

Engine Control Manitor -
Standard

Engine Control Manitor -
Penn State

Plug, Keying - PC Board

Diode, with Terminals

Screw, Machine - Round Head
(#10-32 x 3/8")

Washer, Lock - Spring (#10)

Washer, Flat (7/32" ID x
1/2" OD x 1/16" Thk)

Washer, Lock - EIT {#10)

Relay, Solenoid - Start (24 vRC)

Screw, Machine - Round Head
(#6-32 x 3/8")

(24 VDC)

REF.
NO.

26
27
28

29

46

55

PART QaTy. PART
NO. USED DESCRIPTION

860-0006 1 Nut, Hex (#6-32)

853-0003 1 Washer, Lock - ET (#6)

356-0072 1 Capacitor, Fixed, Electrolytic
{4000 MFD, 30 VDC)

812-0063 2 Screw, Machine - Round Head
{(#6-32 x 1/2")

853-0003 2 Washer, Lock - ET (46)

356-0070 L Clamp, Capacitor Mounting

870-0053 1 Nut, Hex (#10-32)

850-0030 1 Washer, Lock - Spring {#10)

332-0051 1 Clamp, Loop

HARNESS. WIRING - ENGINE CONTROL
338-1065 1 Inctudes Parts Marked t
ATTACHING HARDWARE FOR WIRING HARNESS

812-0061 4 Screw Machine - Round Head
(#G-32 x 3/8™)
812-0066 6 Screw, Machine - Reund Head
(#6-32 x 3/47)
853-0003 14 Washer, Lock - ET (#5)
860-0006 10 Mut, Hex (#6-32)
332-1043 1 tJumper, Terminal
332-0795 1 t8lock, Terminal - 16 Place
332-0537 . 1 TBlock. Terminal - 4 Place
323-0765 2  tSocket, Retay - 11 Place
323-0764 1 tSocket, Relay - 8 Place
332121 2 tConnrector, Electrical - PG BD
332-12a 1 Strip, Marker - Terminal -
332-1239 1 Strip. Marker - Terminal |
GROUND TERM!NAL ASSEMBLY {Includes Parts
Marked #) :
871-0010 2 #Nut, Hex - Brass (#10-32)
850-3030 1 #Washer, Lock - Spring (#10})
526-0062 2  #Washer, Flat - Brass (13/64” (D
, 1/2" OD x 1/16" Thk)
853-0008 1 #Washer, Lock - ET (#10)
B56-0003 1 #Washker, Lock - ET (#10)
$15-0203 1 #Screw, Machine - Round head.
Brass (#10-32 x 7/8"}
815-0026 5 Screw. Machine - Truss Head
(#10-32 x 3/8™)
870-0053 1 Nut, Hex {#10-32}
850-0030 1 Washer. Lock - Spring (#10)
856-0003 1 Washer, Lock - EIT {#10)
PANEL CONTROL - ENGINE .
301-3185 1 with Three Gauge Mig. Holes
301-3286 1 With Four Gauge Mtg. Holes
3313396 1 With Five Gauge Mtg. Holes
301-3253 1 Brackel. Mouhting Engine

Control

* - NOQTE: For Iam'p replacement order 322-0137 remove and discard plain red lens, install lens
with fegend from burned out hight —

£ - Optional items used with Engine Mounted Senders.
+ - Parts included in Wiring Harness.
# - Parts included in Ground Terminal Assembly.

1

Redistribution or publication of this document

by'any means, is strictly prohibited.
¥



ENGINE CONTROL WITH FIVE FAULT LIGHTS
(24 VDC)

XSC-1185

Foa | Redistribution or publication of this document

o DB by any means, is strictly prohibited.
. | . : .



REF.

(3 00 — AV IS Y

0~

10
1

13

14

13

16

17

18
19
.20

a1
22

23

25

PART
NO.

322-0017
322-0149
308-0002
307-1157

QTy.
USED

Cd —t b

RELAY (24 VDOC)

307-1056
307-1056
307-1061
193-0250
193-02423
193-0245

302-0061
302-0749
193-0248

G omh o

—

ENGINE CONTROL WITH FIVE FAULT LIGHTS

PART
DESCRIPTION

Lamp Incandescent (24 VDO
Lampholder

Switch, Toggle (SPST)
Spring, Holddown - Relay

(fgnition}
(Start Disconnect)
(Starter Protection)
Resistor - Gauge
Gauge - O# Pressure {12 VDC)
Gauge - Water Temperature
(12 VDG)
Ammeter
£Tachometer - Electrical
£Gauge - Qil Temperature
(12 vDoCy

SWITCH, TOGGLE - SELECTCR

308-0138
308-0327

1

1

Standard & Cycle Cranking
Cantrots®
Penn State Controls

"LIGHT, INDICATOR - 28 VOC (Lens Color
& Legend Listed Below)

322-0119
322-0123
322-0120
322-0121
322-0122
322-0137

518-0374

1
1
1
1
1
1

4

Red - OVERCRANK
Red - OVERSPEED
Red - LO QL PRESS
Red - HI ENG TEMP
Red - LO ENG TEMP
“L.ight. Indicator - 28 VDC (Red
Lens - No Legend)
Fastener. Snap-In
(Printed Circuit Boards)

PRINTED CIRCUIT BOARD ASSEMBLY

300-0751
300-0715

1
1

Standard Cranker {24 VDC)
Cycle Cranker {24 VDC)

PRINTED CIRCUIT BOARD ASSEMBLY

300-0682

332-1276
357-0018

813-0098 .

850-0030
526-0009

856-0003
307-0061
B12-0061

1

[ —

—_

Engine Controt Monitor -
Standard
Plug, Keying - PC Board
Diade, with Terminals .
Screw, Machine - Round Head
(#10-32 x 3/8")
Washer, Lack - Spring (#10)
Washer. Flat (7/32" 1D x
172" O x 1/16" Thk)
Washer, Lock - EIT (#10)
Relay, Sotenoid - Start (24 VDC)
Screw, Machine - Round Head
(#6-32 x 3/8")

(24 VDC)

REF.
NO.

«B
27
28

29

36
37
38

40
41
42
43
44
45

46
47
48

49
50
51

52

57

PART QTy. PART
NO. USED DESCRIPTION

860-0006 1 Nut, Hex (#6-32)

853-0003 1 Washer, Lock - ET (#6}

356-0072 1 Capacitor, Fixed, Electrolytic
(4000 MFD, 30 VDC)

812-0063 2 Screw, Machine - Round Head
(#6-32 x 1/2")

853-0003 2 Washer, Lock ~ ET (#6)

356-007¢ 1 Clame, Capacttor Mounting

870-0053 1 Nut, Hex (#10-32)

850-0030¢ 1 Washer, Lock - Spring {(#10)

332-0051 1 Clamp, Loop,

HARNESS, WIRING - ENGINE CONTHOL

338-1066 1 Includes Parts Marked t

ATTACHING HARDWARE FOR WIRING HARNESS

812-C063 6 Screw, Machine - Round Head
(#6-32 x 1/2"} ‘

812-0066 G Screw, Machine - Round Head
{(#6-32 x 3/4")

853-0003 14 Washer. Lock - ET (#6)

860-0006 10 Nut, Hex (#6-32)

332-1043 1 tJumper Terminal

332-0795 1 tBlock, Terminal - 20 Place

332-0537 1 tBlock, Terminal - 4 Place

332-0699 1 TBlock, Terminal - & Place

323-0765 2 tSocket, Relay - 11 Place

323-0764 2 tSocket, Relay - B Place

332-1271 1 Connector, Elegtrical - PC BD

332-1559 1 Strip. Marker - Terminal

332-1238 t Strip, Marker - Terminal

332-1240 1 Strip. Marker - Terminal

GRQUND TERMINAL ASSEMBLY (includes
Parts Marked #}

871-0010 2 #MNut. Hex - Brass (#10-32)
850-0030 1 #Washer, Lock - Spring (#10)
526-0062 2 #Washer, Flat - Brass (13/64" 1D x
1/2" 00D x 118" Thk}
853-0008 1 #Washer, Lock - ET (#10)
856-0003 1 t#tWasher, Lock - EIT (#10)
815-0203 1 #Screw, Machine - Reund Head.
Brass (#10-32 x 7/8"}
815-0026 5 Screw, Machine - Truss Head
(#10-32 x 3/8") :
870-0053 1 Nut, Hex (#10-32) .
850-0030 1 Washer. Lock - Spring (#10)
856-0003 1 Washer, Lock - EIT (¥10)
PANEL. CONTROL - ENGINE
301-3267 1 With Three Gauge Mtg. Holes
301-3286 1 With Four Gauge Mig. Holes
301-3166 . 1 With Five Gauge Mtg. Holes
301-3253 1 Bracket, Mounting - Engine
Control

' - NOTE: For lamp replacement order 322-0137 remove and
discard plain red lens, install lens with legend from burned out light —
lights snap in and cut of panel.

£ - Optional items used with Engine Mounted Sernders.

t - Parts Included in Wiring Harness.

# - Parts Included in Ground Terminal Assembly. -

D9

Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR CONTROL

>

EE R

)

"sc-1214
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
1 307-1157 1 Spring, Holddown, Relay
2 307-1061 1 Relay

3 AMMETER {Select as Required)
SINGLE SCALE

302-0408 1 0-50 Amp
3062-0408 1 0-75 Amp
302-0410 1 0-100 Amp
362-0411 1 0-200 Amp
302-0412 1 0-250 Amp
302-0413 ] 0-300 Amp .
302-0605 ? U 400 Amp
‘ : DUAL SCALE.

302-0719 1 0-75. D-150 Amp
302-07z20 1: 0-100. 0-200 Amp

S 302-0721 1 0-180. 0-300 Amp

' 302-0722 1 . 0-200. 0-400.Amp

. . 302-0723 1 ©'0-250. 0-500 Amp '
i il ; : : 302-0724 L 0- 37@693?#&1%& publication of thls document

" il Dl 0 ‘ ' .+ - byany means, is strictly prohibited.
- ] ‘ - L o - : ' . B : -



REF.

NO.

GENERATOR CONTROL

PART QTy. PART
NO. USED DESCRIPTION
VOLTMETER (Selact as Required)
SINGLE SCALE
302-0421 1 0-300 Volt
302-0422 1 0-600 Volt
302-0612 1 0-500 Volt
302-0778 1 0-750 Volt
DUAL SCALE
302-0718 t 0-300, 0-600 Volt
METER, FREQUENCY (Select as Required)
REED TYPE
302-0213 1 115 VAC, 60 Hz
302-0221 1 230 VAC, 60 Hz
302-0234 1 115 VAC, 50 Hz
302-0256 1 230 VAC, 50 Hz
POINTER TYPE
302-0809 1 120 VAC, 60 Mz
302-0810 1 208 VAC, 60 Hz
302-0811 1 240 VAC. 60 Hz
METER. TIME TOTALIZING (Select as Required)
302-0466 1 60 Hz
302-0469 1 50 Hz
. LIGHT, INDICATOR - 125 VAC (Lens Color
& Legend Listed Below)
322-0130 1 Red ~ Lower Scale
322-0131 1 Red - Upper Scale
322-0178 1 Light, Indicator - 125 VAC
{Replacement} - Discard Lens - Used Lens From Original Light
320-0307 1 lLock - Circuit Breaker Handle

(Perin State Sets)
ATTACHENG HARDWARE FOR LOCK

815-0203 1 Screw, Machine - Round Head
: (#10-32.x 7/8")

854-0010 1 Washer, Lock - IT (#10}

871-0010 1 Nut, Hex (#10-32)

320-0431 1 Circuit Breaker

ATTACHING HARDWARE FOR CIRCUIT BREAKER

- B12-0061 2 Screw. Machine - Round Head
[#8-32 x 3/8")
850-0020 2 Washer, L.ock - Spring (#6)
815-0203" 1 Scraw, Machine - Round Head,
Brass (#10-32 x 7/8™)
871-0010 1 Nut, Hex - Brass (#10-32)
853-0008 1 Washer, Lock - ET (#10)
526-0049 1 Washer, Flat - Brass (13/64”1D x
7/16"00 x 1327 Thk)
406-0324 2 Clip, Retaining - Turnbutton
‘ Fastener.
406:0333 2 Stud, Turnbutton Fastener
517-0131 1 Plug, Ptastic
303-0078 1 Knob, Pointer
308-0284 1 Switch, Selector
303-0032 1 Knob
anz-0170 1 Rheostat (35K Ohms, 25 Watt)
301-3244 1 Bracket, Mounting, Relay -
" Code 15, 515
. 870-0053 1 MNut, Hex (#10-32)
- 850-0030 1 Washer, Lock - Spring (#10)
332-0051 1 Clamp. Loop

812-0061 2 Screw, Machine - Round Head
\ _ . (#6-32 x 3/8")
812-0066 2 - Strew, Machine - Round Head
‘ ‘ (#6-32 x'3/4")
prcn 850-0020 - .2 Washer, Lock - Spring (#6)
o 855-0003 : 4 . Washer, Lock - ET (#6) _
TR Nut, Hex (#6-32) Dl I

w—LL L

HARNESS, WIRING - GENERATOR CONTROL
Sets Withoui Meter Pans|

A3B-0765 1 Code 3

338-0764 1 Code 15, 515

A3B-0766 1 Code 6D, 7, 9X
Sels With Meter I‘-"anel

338-0735 | 1 - Coded;.

338-0730 ;' 1 ; Code 15,515 .

338-0759 ‘ 1 Code 6D. 7,9X.

ATTACH!NG HARDWAHE FOR WIRING HARNESS

REF,
NO.

23

24

25

28

27

o8

29

30

3

iy

32

a3

34
35
36

37
ag
39

40

4

—_

a2
43

© 44

PART aTy. PART
NO. USED DESCRIPTICN

BLOCK, TERMINAL (Select as Required)

332-0607 1 12 Place

332-G795 1 16 Place

350-0556 1 Resistor, Fixed, Composition
{47K Ohms, 1/2 Watt) -
Code 15, 515

323-0765 1 Socket, Relay - 11 Place ~
Code 15, 515

STRIP, MARKER (Select as Required)

332-1242 1 16 Place

332-1248 1 12 Place

812-0065 4 Screw, Machine - Round Head

: (#6-32 x 5/8")

853-0003 4 Washer, Lock - ET (#6)

REGULATOR, VOLTAGE (Select as Required)

NOTE: REGULATOR MATCHED TO VOLTAGE
TRANSFORMER, tem #31. {See Separate Paris Catalog
#900-0234 for Components)

332-1268 1 Used with 120 VAC Input Signal
332-1956 1 Used with 240 VAC Input Signal
321-0204 2 Fuse, Cartridge (1/4 Amp) - Part

of 332-1956 Voltage Regulator
TRANSFORMER, VOLTAGE (Select as Required)
NOTE: Transformer Matched to Voltage Regulator,
ltem #29

315-0342 1 120 VAC

315-0431 1 240 VAC

ATTACHING PARTS FOR TRANSFORMER

812-0061 2 Screw, Machine - Round Head
(#6-32 % 3/8™)

853-G003 2 Washer, Lock - ET (#6)

305-0675 1 Rectifier, Bridge

ATTACHING PARTS FOR RECTIFIER :

812-0070 2 Screw, Machine - Round Head
(#6-32 x 1-1/4"}

350-0020 2 Washer Lock - Spring (#8)

315-0384 1 Reactor

ATTACHING PARTS FOR REACTOR

812-0061 2 Screw, Machine - Round Head
(#6-32 x 3/8™)

853-0003 2 Washer, Lock - ET {#6)

408-0332 2 Receptacle, Turnbutton Fastener

508-0001 4 Grommet, Rubber

800-0045 4 Screw, Cap - Hex Head
(5/16-18 x 3/8")

'850-0045 4 \Washer, Lock - Spring (5/16")

402-0070 4 Dampener. Vibration

815-0026. 3 Screw, Machine - Truss Head

: (#10-32 x 3/8")
PANEL CONTROL ‘
Sets Without Meter Panei

301-3822 1 Code 3
301-3821 1 Code 6D, 7, 9X
301-3274 1 Code 15 515

Sets With Meter Panel
301-3169 1 Code 3
301-3342 1 Code 6D, 7, 9X
301-3170 1 Code 153,515
337-0049 1 Strap, Ground

ATTACHING F’ARTS FOR STRAP

800-0045 Screw, Cap - Hex Head
(5/16-18 x 3/8")

850-0045 1 Washer, Lock - Spring (5/16"}

856-0008 2 Washer, Lock - EIT (5/16""

862-0015 1 Nut, Hex {5/16-18)

. 301-3158 1. Box, Control

821-6010 2, Screw, Self-locking - Hex

' ‘Washer -Head (1/4-20/x 172"y
CUHRENT TRANSFORMER ASSEMBLY (See Separate
Figure For Farts) - NOTE: Assembly
is Located Behind the Contral.Box,

Redistribution or publication of this document
" by any means, is strictly prohibited.



GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

REF.
NO.
1
2

3

% K]

PART

NO.
307-1157

307-1061

QTY.
USED

1

PART
DESCRIPTION
Spring. Holddown. Relay -
Code 15. 515
Relay
Code 15, 515

AMMETER (Select as Required}

302-0406
302-0408

302-0410

302-0411
302-0412
302-0413
302-0605

302-0719
302-0720
302-0721
302-0722
302-0723
302-0724

1
1
1
1
1
1
1

o ok —d

SINGLE SCALE
0-50 Amp
0-75 Amp
0-100 Amp
0-200 Amp
0-250 Amp
0-300 Amp
0-400 Amp
DUAL SCALE :
0-75. 0-150 Amp -
5-100, 0-200 Amp
0-130. 0-300 Amp
0-20020:400uAmpr publication of this document
0-250y gnsminp‘s strictly prohibited.
- 0-375, 0-750 Amp



GENERATOR CONTROL
(WITH SWITCHING REGULATOR)

PARY Qry. PARY REF. PART QrTy. PARY
NO. USED DESCRIPTION ND. NO. USED DESCRIPTION
VOLTMETER (Select as Requreds 23 BLOCK, TERMNNAL (Seiect as Pequired)
SINGLE SCALE 332-0607 12 Place
302-0421 ! 0-300 voit 332-0795 l W6 Pisce w
302-0422 1 0-600 von 24 3500556 L Resistor. Fumd, Composition
3020612 1 0-504 voit {A7TK Ohms, 1/2 Watt) -
W2-0779 1 0-750 voit Code 15, 815
OUAL SCALE 25 3230785 1 Socket, Relay - ¥1 Place -
302-0718 1 0-300. G-600 VoIt Code 15, 515
METER, FREQUENCY iSelect as Requiresj 26 STRIP MARKER (Select as Required)
REED TYPE 3321242 1 16 Place :
302-0213 1 115 VAC, 60 Hz 232-1248 1 12 Mace
2-p221 1 230 VAC. 60 Mz 27 8120065 &  Screw, Machine - Round Head
302-0234 1 115 VAC 50 H: (#5-32 x 5/8"}
302-0256 1 230 VAC. 50 iz 2B BSI-0003 4  Washer Lock - ET (#6)
POINTER TYPE 28 AEGULATOR. VOLTAGE [Requeres 240 VAC Input
3p2-0809 ' 120 VAL 60 w42 Siprath
3020810 1 208 VAC. 60 Hz 00-1928 t Sermi-Frequency Sensihve Type
302-0811 1 240 VAC. 60 HZ 300-7929 1 vVoitage Sensitive Type
METER. TIME TOTALIZING {Select as Requiredi 300-v930 1 Freguency Senstive Type
302-0466 1 &) Hx ar 31504y 1 Transiormer, Voitage (243 VAl
362-0459 1 50Hz Output Signal
TOTUGHT INDICATOR - 123 VAC 1Lens Coior ATTACHING PARTS FOR TRANSFORAMER
& Legend L:sted Below) B12-0061 2  Screw Machine - Round Head
3220130 1 Rea - Lower Scale 19632 x 387
322-G131 1 Red - Upper Scale 8530003 2  Washer Lock - ET (w§)
322-0178 1 “Light. incicator - 125 VAC 2 31503 1 Reactor
tAmber Lens - No Legend) ATTACHING PARTS FOR REACTOR
220-0202 1 Tie Bar - Circust Breaker an2-o08r - 2 Screw, Machng - Round Head
320-31307 1 Lock, Hangie - Circunt Breaker : w532 x 387}
iUsed On Penn Sate Sets) 853-0003 2 Washer Lock - ET (%6}
320-0455 2 Circuit Breaker - 3 Amp 40 Yokt 3 150343 1 Rpactor
ATTACHING HARQOWARE FOR CIRCUIT BREAKER ATTACHING PARTS FOR REACTOR
B12-0081 4 Scraw. Machme - Round Head B12-0061 2 Srew, Machine « Roynd Hexag
{#6-32 x 2.87y "5:-32 % 3/8"}
850-0020 4  Washer Lock - Spnng (#6} 8530003 2 Washer Lock - ET (#8)
815-0203 2 Screw Machine - Round Head. e 208-0032 2  Receptacie, Tumbution Fastensr
Brass (10-322 78"y 3% SCe-000Y 4 Grommet. Rubber
BT1-001G 2 Nut. itex - Brass (#10-32) 36 B00-0De3 4  Serew, Cap - Hex Head
853.0008 2 washer, Lock < ET 1o i5/16-18 2 3/8")
526-0043 2 Washer, Fiat - Brass (13 64D x 37 8500045 4 Washer, Lock - Spring (5/%6™)
716700 &1 1-32 Ty 3B 2020070 4 Dampenar, Vibraton
11 306-0334 2  Chp Retarung « Turmbunion 39 8150026 3 Sceew. Maching - Truss Nead
Fastener ®10-32 x 387}
12 206-0333 2 Stud. Turnbutton Fasterer 40 PANEL CONTROL
13 517013 1 Plug. Plastc . Sets Without Meter Panel
P14 300076 1 Knob. Pointer 303822 oo Coded |
15 308-0284 1 Switch. Selector 01382 L Code 60. 7..9X
16 303-0032 1 Knob 30-FOTR 1 Lode 15, 5%
w0170 1 fiheostat (5K Orms 25 Wa) Sets With Mater Panel
1§ 30°-3244 1 Brackel, Mountng. Relay - 2063180 1 Code )
‘ Cone 15, 515 301-0342 1 Code 6D. 7 9X
19 &70-0053 1 Nut. Hex (#10-J2) 005298 1 Code 15,518
20 B50-0030 1 Viasher. Lock + Spring i+ Q¢ 41 3370049 1 Strap, Grownd
21 132-005¢% L Clamp. Loop ATTACHING PARTS FOR STRAR
22  HARANESS WIRING - GENERATOR CONTRON, BO-OD45 ' Screw, Cap - Hes Head
Sets Withaul Metar Panal 151818 2 3/B")
338.0765 1 Code 3 B50-0045 L} nsiar, Lock - Spring {51687
1380764 1 Code 15 515 #56-0008 2 washer, Lock - EIT 15/167)
138.0766 i Coce 60. 7. 9 B62-0015 1 Nut, Hex (5/16-18)
Sels With Mater Pansl &2 301-1158 0 Box, Conirol
138-0725 1 Code 3 431 82210 2 Screw. Seif-iocking - Hex
3351489 1 Code 15. 515- Washor iMead (1/4-20 x 172"}
3138-0759 1

Code 60.7 9X : o 44 CURRENT TRANSFORMER ASSEMBLY {See SQplrato

ATTACHING HARQWARE FOR WIRING HARNESS ; Figure For Paris) - NOTE: Aanmbly \ ‘
Scraw, Machng « Agund Heta |

8"’6631 | 2. *sll.ccamﬁehmdnhu(:omrol Box.
‘ ‘ w832 x /8y
812-0066 2 Screw Maching - Round Head + NOTE: For ltnmp mp!ummem order 322-017& R&mm and
o 9632 x Jid) ipscans plam ned ens, rnstall lens with agend frem bumod
450-0020 2. . Washer. Lock - Spring (#6) . Qui gt — lights snap in and oul of panel, ‘
£53-0003 4. Washer, Lock - ET (»6}
853-0006 2

Nui, Hex (#6-32)

_ | - o D13

Redistribution or publication of this docurment
by any means, is strictly prohibited. .



CAPACITOR ASSEMBLY
USED WITH
SWITCHING VOLTAGE REGULATOR

A
e g i ) - s
/"‘" N"“‘\
” - - "
e S
- S,
- * >
e ]
~ e
i ~ .
i T ~.. - / ‘J
! T - - s i
S i
: i
X ! .
| i =
. e
. "w"' i :
| e
. e RN ! .
| ST I
" ¥ T [
] i P
‘‘‘‘‘ - | 2 \P L
- ", [ ,."’ j :
"""" '~ " r..-v Kl
1 "‘*-..._'~ o f
. I . .
7 \.“:)“(__‘,,a-r“‘ \W - :
- < .,
L . ‘_‘m /.,"
"~
N . -
o
ESi1157 ! :
REF. PART orvyY. PART
NO. N, USED DESCRIPTION
! B12-0078 2 Serew Mackewe o Rognd Head
e 3E o T Oy
& HBG-IKEA 2 Wistha: Lack - Sprng (s
O R e i o Ty 2 Nwil Soqueire (B 320
4 356 000 2 Cagacrer Foeers, Elocisdlyten
130G MFDI :
5  #vQ-O07H £ Screw Machene - Roung H"““‘. . . o
o T wER2 e TETY Do : R o
6 356-0102 2 Clamp. Sapaciter Mountng D T ': : S
R i BV + Borew. Setl-Locking - Hlex L S ‘ . i
. Washes Head 11 420 3.8y : ; L .
B 356-0104 1 ‘Bracwet. Mouinting - Capacdor

Redistribution or publication of this document

014 o ‘ _ by-any means, is strictly prohibited.



REF. mm"
. ND.  NO.
.1 812-0063
2 402-0029
3 8210014

4 101-3482
5  813-0098
6 854.0010
17 am 34&8

QTyY.
USED -

2

'-UG LN L

CONTROCL - ENGINE/GENERATOR
RUGGEDIZED WiTH PROTECTING
SHIELD

PARY
- DESCRIPTION’
Screw. Machine - Round Head
(#6-32 x 12"y .
Bumpe:, Rubber

. Screw. Sell-lackmnyg - Hex Washer Head

(5/16-18 x 1:27)
Brackel

© Serew, Maching - Round MHead

("10-32 x 3'8")
Washer, Lock - Internal Tooth (=10}

| Cover, Profective

.

TR TRV

. KGENERATOR CONTROL - RUGGEDIZED'
"0-75. 0-150 AMPS

B ‘AMMETEB BLJAL SCALE (Select as Requited|

020837

3020824

'302:0835

| 302-0837
o 392-0838

e

0-100. D-200 AMPS |
0-150, 0-300 AMPS =~
0-250. 0-500 AMPS
0-375. 1-750 AMPS.

AEF.  PART ary.  PART

NO, NO..  USED DESCRIPTION.
9 3020839 1 VoWmeter - Dual Scale

. . (0-300.0-600 VOLTS)
10 MEYER. FREQUENCY - REED TYPE (Select as Reqiired)

302-0840 T BOHZ
A2.084 1 50Hz
11 METER. TIME TOTALIZING (Select as Regquired)
n2.007 ' B0MHz
302-0816 ' 50 Hz
 EENGINE CONTROL — RUGGEDIZED . |
12 193-0292 1 Gauge - Oil Prassure

. :m; 1'1193-_@2&. .1 Gauge- WatarTemtmatu;é

L .
¢ o ‘

5: Fm Suandard c«ampanems refer 10 appli::abie Do 1
Iﬂﬂuslrmuons ang parts sts. LI

Redistribution or publication of this d'ocu:ment
by any means, is strictly prohibited. '



CURRENT TRANSFORMER ASSEMBLY

B
$C.M%0
REF. PART QTY. PART REF. PART arTy, " PART
NO. NO. USED DESCRIPTION NO. NO. USED : DE#CHIFT!ON
CURRENT TRANSFORMER ASSENBLY (Gekecs 7 CURRENT TRANSFORMER (Sete Sawe as Rigu s
Componens ias Reguired) S AT a o L0513 WA
1 GROUND TERMINAL ASSERMBLY (incthues L 1 Mg 75 5 2 WA
Folitrwing Hams) ey 3 Faten WS T WA
£15-0203 ' Sorew Macrmg - Boporrdd ke W (0T 3 Flteg 150 % 1 WA
Hrass (21032« T B ¥ R N 3 Fradcr 25, 1 Wi
8710010 3 Nt Mex - Brass et 325 e 3 At 230 5 7 WA
856-00:03 1 Washer Lock - E3T exrdhy WGy 3 Rato 300 5 1 WA
RE{MN0O 2 Washar Lock 3Tty L ] T # Ketaw Mt - R Hiaead
Bt (A% 2 wWasher Frar - Breass (R I I B
PIX 6D e TR . I A B B f Vishes FLan gt 641D .
VAR They SO 0D 132 Teky
2 #1300 i Berew B Bewe o Bt Ve W whE- D3 ] Wanster Lock - BT (e 10y
LRIV Fa ) T AN 00% 3 6 Mgt w3810, 229
3 8%a-000 6 Wanhi Lock 3T sm by 12 CLURBRENT TAANSE ORMER (Select See 45 Roquired)
4 02-0235 3 Clamp, Upit J02 0052 3 Fiano 5 5, 2 YA
B 302-0216 3 Clamp. Liwes 02 (6 3 Ratg 1506 2 ¥A
B 3020060 6 L YR EHS 3 Rato 20005 2VA
O EOE 3 Hatn 2505, 2 VA
0208 k] Aaty M6 2 VA
WO OGET 3 Fatey 8005 2 VA
s k] At TS0 5 2 VA
I Ty .l B 1 Birachal, WEaunleng - Tramghorems
g H20T64 1 Fracket Moumling - Tramshis s

Redistribution or publication of this document
by any means, is strictly prohibited.



CONTROL HEATER

N : : .
i i : !
| 1 o Vi :
! e !
K I L
L K 1
I ‘ H
I v
‘ i
§ W
l'.,;. L
L s, .
| o H :
| e -
3 : o co
N | : 1 SR
Lo ‘
2
SC-1188
n . :
I ol B . ot i .
il \ ! i , . .
ol [ N i ! . . i i
o 1i : i : ‘ ! : ¥
i [ | I i H ' !
3‘i Pl ‘ SR N i P | : P :
N I ! i . : ! L . S ! .
oL REF. PART ary. . PARY

ST T . NO. . NO. - USED . DESCRIPTION

o e = 3135» mm ! B Cable. Elcirga) O3 Wirs)

B12-0090 2 Borew Nachang . Rgung Head
: ' (wE-32 W 20147y

Ry -

- BAO-0008 & Nut Hex (8532
§56- 01 2. Washer Lock .« €1T (wéy
30t 1886 ot Ciwger, THermostar
L HR-0128 ' Titnisermerstist - Addjasratie
&

0P Ee Gt

o ' ' 00000 7 Borew . Cap - Hhhe g
Co ‘ : . i Ty

B8G2-0001 & Mol Hew (1 420
B50-0040 2 washer Logk - Spring (1-4)
526-0052 2 Washer Hat 17827 1D

-
‘o

|

L. | : co . Co . ! . - o
S N R TR 916" 0D x\1 16" Toky | oo
\ b O T u;;a&anms LA !Nuqmmsa-m) Used | S o R
R P oo S T i1 As Spacars | : S . !
Lo P - ia ‘mmm 1, ! Heater - »ﬁwmmmvm A I
A ; P o : (300 Watt, 280 WAC ;; A

Rediétfibutior} or publiéat]ion of this document

i : j C - B I © bytany means, is sttictly prohibited.:




REF.
NO. |

-~ [= TR 4, RF- Y A 1%

[i=3s-]

10
11
12
13

14

WATTMETER

PART QTty. . ‘PART,

'NO. USED DESCRIPTION
:815-0026 2  Screw, Machine - Truss

: ‘ Head (#10-32 x 3/8")
853-0008 2  Washer, Lock - External
Tooth {#10Q)
3G1-3476 1 Cover - Transducer Box
‘508-0001 2 Grommet. Rubber {1-1/6"0D)}
860-0008 8 Nut, Hex (#8-32)
B53-0005 & Washer, Lock - Externai
Tooth {#8)
526-0003 8 Washer, Flat {(11/64"10 x
. 3/8"00D x 1/32"Thk)

402-0354 4 Mount, Vibration
TRANSDUCER (Seiect as Required)
302-1082 60 Hertz
302-1083 1 :5G Heriz! ! :
§21-0014 §  Screw, Self -locking - Hex: :
e ‘ Washer Head (5/16-18 x 11‘2 )
.402:0070 4 ' Mount. Vibration
"301-3477 1 Box, Transducer
815-0350 6 Screw. Tapping - Hex Washer

' Head {#10-32 x 3/8")
812-0063 4 Screw, Machine - Round Head

(#6-32 x 1/2")

e

s "‘}

ES

REF.

NO.
15

16
17
18
19
20

- 302-1115
1 302:1116
' 3021117

PART
NO.

853-0003

860-0006
332-0609
332-0610
302-1102
DIAL. WATTMETE
302-1103
302-1704
302-1105
302-1106
302-1107
302-1108
302-1109
302-1110

302-1118
302-1119
302-1120
o2-1121
302-1122

aTty.
USED

4

—_ kb 2 e T e B

$C1157

PART
DESCRIPTION

Washer. Lock - External

Tooth (#6)
Nut, Hex {#6-32)
Terminal. Strip
Marker, Strip
Wattrmeter (Less Replaceable Dial}

(Select as Required)

Scata 9-35 kW
Scate 0-50 kW
Scate 0-70 kW
Scate 0-90 kv
3cale 0-115 kW
Scale 0-160 kW
Scafe 0-180 kW
Scale 0-200 kW

' Scale 0-250 kW
‘Scale 0-300 kW

Scale 0-350 kW
Scale 0-400 kW
Scale 0-450 kW
Scale 0-550 kW
Scale 0-650 kW
Scale 0-750 kW

Redistribution or publication of this document
- by any means, is strictly prohibited.



VOLTAGE REGULATOR FILTER

(i N \\ v
: ,' ¥ \ \ : !
[ M V) :
(- 0! N i
L o ?
\ gl
\ s
l‘: u' ‘.‘\‘
S ¥ N
Vo4 \\‘
LI ‘\
>
¢ "“
My, . “"‘."- . \ |
Bt L L T T ki ' } _ : ‘ )
‘ | ! ‘
| P
4-—- 16
—10
i : :
T IR P
— — I ‘ . . I !
REF. PART oTY. PART REF. PART QTy. ' PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
KIT. FILTER - VOLTAGE REGULATOR {Includes 7 850-0040 2 Washer, Lock - Spring (1 47)
Paris Marked ") 8 304-0427 4 Washer. Centering {1'4™}
232-2694 1 Used on Sets with Eng Bell 9 304-0292 2 Insytatar 1
Mounted Voitage Requiater 19 354-002% 2 Resistar, Fixed. Wire Wound
232-2685 1 Used on Sets with Vedtage {10-Ohm 100 Watt)
Regulator Maunted in Control 11 813-0008 4 Screw. Machine - Roung Head
8ox tH10-32 % 3 87} ‘ :
1 332-0941 5 ‘Tie. Cable 12 870-0053 4 Nut, Hex (#10-32)
2  B0G-0003 2 ‘Screw Cap - Hex Head 13 RS50-0030 4 Washer Lock - Spring {#10}
{14-20x 1 2") : 14 312-0189 2 Bracket. Mounting - Capacilor g
3 850-0040 -2 “Washer Lock - Spring (1 47 15 312.0188 1 Capacitor. Fixed - 15 MFD. L
4 CFILTER ASSEMBLY tInch:des all Parts Except . S S : 440 YAC N
as Indicated) ‘ ' 160 2322200 0 0 Bracket Mounting | - - S
233-2219 REF  Partof Kit 232-2694 - 17 526-0018 15 Washer, Flat{1/4"} . i ! !
232-2692 HEF  Part of Kit 232-2695 18 TERMINALS {Seiect as Reguired), o P
5 B12-0165 2 S.rew. Machine - Roond Head 3321279 © 8 Insuiated 1416 AWG
t174-20x4-127) 332-0529 4 Lug 14-16 AWG
6 862-0001 2 Nul Hex (1 4-20) * Parls mcluded i kits

_ g Redistribution or publica:tién of this.document
! [ E6 _ ' by any means, is strictly'prohibited: . .



Generator Section

Table of Contents

AJLLUSTRATION - PAGE
Genérator.Assemb]y.Q ......... e e PP F2:
Voltage Suppressor Assembly............. e Fa
Exciter ROBOr.. ..ttt cnnseeresnnneeroscsnonnnnns Fb

GenErator HEALer. oo r it it eeseeseeeeseeeeeeaeasaenns Fé

- | . . j Redistribution or"publicat‘ion of this document
' : - by any means, is strictly prohibited. ' '




GENERATOR ASSEMBLY - BRUSHLESS TYPE
USED WITH REMOTE VOLTAGE REGULATOR

Redistribution or publication of this document
Fz by any means, is strictly prohibited.



150-0717

GENERATOR ASSEMBLY -

BRUSHLESS TYPE

USED WITH REMOTE VOLTAGE REGULATOR

REF. PART Qrvy. PART
NO. NO. USED DESCRIPTION
1 800-0003 2 Screw. Cap - Hex Head {1°4-20x 1127}
(1/4-20 x 1,27)
2  B5(-0040 2  Washer, Lock - Sprning (1.47}
3 150-1456 1 Contact Assembly -
QOverspeed Switch {Includes
Parts Marked -}
4 862-0001 2 +Nut, Hex (1/4-20)
5 B853-0013 1 +\Washer. Lock - ET (1:47)
‘6 150-0723 1 +Contact, Electrical
7 870-0250 1 rNul, insulated
8  150-1356 1 +Bracket. Mounting - Conlact
8 862-001 4. Nut, hex - Grade 8 (3/8-16}
10 850-0050 4  Washer. Lack - Spning {3:87)
11 STUD (Select as Required)
520-0718 4 . 3/8-16 UNC x 14-1116"Lg
520-0721 4  3/8-16 UNC x 16-11:32"Lg
12 563-0611 4  Hose. Rubber
13 800-0009 4  Screw, Cap - Hex Head
{1/74-20 x 1-1/2")
14 850-G040 4  Washer. Lock - Spring (147}
15  STATOR. EXCITER (Select as Required)
220-2353 1 Standard
220-1774 1 EEnvironmental Protected
16 508-0125 1 Seal. Qil -"Q" Ring
17 2110185 - 1 End Bell. Generator
18 800-0008 o2 Screw Cap Hex Head ‘
: o U (1/4-20x 1-1/4"Y !
9 850 0040 2 ‘Washer, Lock - Spring {174
20 - 862-0001 2 Nul. Hex {1/4-20)
1214 234-0368 1. Screen, Air - Generator
22 STATCR ASSEMBLY GENERATOR
o 50 HERTZ SETS
P 220-1997 g Code 515 -
! 220-19%9 1Code 515
' : (Extended Stack}
. 60 HERTZ SETS
220-1554 1 Code 3
220-1B47 1 £Code 3
(Ersvironmental Prolecled)
220-2624 1 ‘Code 60
220-2462 1 Code 7
220-1602 1 Code 9%
220-1454 .1 . Code15
-220-1456 . 1 ¢Code 15 '
o I {Extended Stack}
220-1786° ' 1 £Code 15
‘ ©_(Environmentai Protecied)
9301788 1 (f£Code 15
: (Extended Stack and
c ‘ {Environmentai Protected
23 80D-0048 1 Screw, Cap - Hex Head
. 13/8-16 x 3/4")
24 856-0010 1 Washer, Lock - EIT {3:8")
25

1 Switch, Overspeed

REF.
NO.

27

PART aryv. PART
NO. USED DESCRIPTION
26 ROTOR ASSEMBLY. GENERATOR {Includes Parts Marked")
SO HERYZ SETS
201-2669 L Code 515
201-281 ! 1Code 515
(Extended Stack)
60 HERTZ SETS
201-2671 1 Coge 3
201-2689 1 ICode3 | ; o
: {Environmental Protec:tedj o

201-2669 1 Codes 60,7, 9X, 15 ‘ ;
201-2671 1 tCode 15 :

(Extended Stack)
201-2687 i £Code 15

{Environmental Protected)
201-2689 1 iECode 15

{Extended Stack and

Environmenital Protected)
800-0513 1t  "Screw. Cap - Hex Head

Mocdifiad with 3/8-16 Tapped

Center HMole {3/4-10 x 1-1/2")
850-3073 1 “Washer, Lock - Soning (3/47)
526-0238 1 “Washer. Flat - Steel Alloy

(1316710 x 270D x

37167 Thk)
510-0101. 1 "Bearing, Ball S
232-2102: 1 “Spacer. Sleeve I R B
'HOTOR ASSEMBLY EXCITER iSee Separale Lo ' i
Group for Components) | . I
201-1739 1 Standard ? ‘ R
201-1845 1 £Enwvironmental Prolec!ed oo

35

36

‘BOLT. PLACE - HEX HEAD. GRADE 8 ‘ |

515-0145 1
1Select as Required}
805-0033 a
805-0035 8
526-0239 B8

*Key. Machine (1/4% x 1/4" x 7:8%)

5:8-11x 1"

5/8-11x 1-1/2"

“Washer, Flat - Hardened Steel
{(11/16"iD x 1-3/8"00 x
764" Thk)

"BOLT. PLACE - HEX HEAD, GRADE 8

{Select as Required)
805-0018 8
805-0019 8
205-0089 . 1
1

232-2078.

3/8-16 x 1"

3816 x 1-1/4"

*Fan, Generator ‘
"Disk Drve - Generator

- - Parts Included in Overspesd Switch Assembly,

* - Pants Included :n Generator Rolor Assembly. =

¢ - Extended Stack iype assembiieg that are used on sels having !
{ul! power outpul on both single and three phase hookups Both :
phases cairy same KW and kVA ratings.

{ - Enwronmental protected assembhes or paris which are coated wuth

epoxy and are 1or use in tugh humidity areas

Redistribution or publicaﬁo‘n of this document
by any means, is strictly prohibited.



VOLTAGE SUPPRESSOR ASSEMBLY

SRR
: : i P 1 ;:':: |
[ N i
| e i | i
P
|
| .
|
wany
TR A i
REF. PART QaTy. PART REF. PART aTy. . PART
NO. NO. USED DESCRIPTION NO. NO. USED - DESCRIPTION ]
232-2444 i Vottage Suppressor Assembty 6 3050576 1 R R .ﬂipﬁfﬂﬁﬂﬁé' 195atgad Far)
(Inciurles Mems 5 thru 11 igiuaes iterms ¥ fhu § o
ATTACHING PARTS FOR %SSE*..., LY ATTROHING PARTS FOR Co
1 B13-D112 4  Screw, Machme - Round riead ‘SUPPRESSOHSM -
(#10-32 0 3-1 27) TOSM-0140 4 W?iravrea;lnl;&&?%%x
526-0140 4 Washer. Flat 17:32 10 » 7 x
: ) 3800 x 364" Thk) 8 B50-0030 4 Washer, Lock - Sprmq (1) i
3 850-0030 - 4 Washer. Lock - Smmg "o 9 800053 . & Nut. Hex mo 82 -
‘ ; L _ 1 S L Dbt I
41 870 005? j ) biu.t .}.EK i 0 32’ L l e :jmmsq : i R Heansmlk Pusntme ' R P
5  508-0093 2. Grommet Rubber A L ‘3630055 :1_11 . Hemsmlh - Negative o o ‘; ‘ \
‘ I ‘ ' ' i Lo | i : Lo ooy
' | [ i oy | ‘o 1
P " | . : ! ] : ! ! o | H
il . - o : R : . ‘ o ’ Redlstrlbutlon or publlcatlon of this document

> : ' : r4 : by any means is strlctly proh\blted



NO.

L8] L M

Fue

i
[= It

11
12
13
14

16,

o g

. . REF.

EXCITER ROTOR

560015 3
158-0043 3
163-0054 o
363-0055 1

co
‘PART

PART QTy. . :

NO. USED DESCRIPTION
ROTOR ASSEMBLY EXCITER iincludes Paris Marked )
201-1739 1 Standard ‘
2011845 1 Envsepmental Protected

: {Expoxyed) :

813-0100 2 Serew. Mach:ne - Round Head
(=10-32 x 127}

B70-0053 2 Nut. Hex 1210-32)

850-0030 2 Washer, Lock - Spring 1210}

526-0608 2 Washer, Fiat {13 647 1D x
T8 OD x 132" Thiki

813-0110 4 ‘Screw Machine - Round Head
(e10-32 x 29

a870-0053 C 4 “Nut. Hex {#10-32}

B50-0030 ‘& "Washer. Lock s Sprang =10y

%26-0009 4 “Washer, Fiat {7 321D x

! 1.2° 0D 8 157 The)

508-0187 4 “Spacer. Stepped

332-005¢ é “Clamp, Loop

ang-Ne93 g “Gromme!, Rubber

870-0053 [ ‘Mot Hex (#10-32)

A50-0030 & “Washer Lock - Sprning (#2105

‘DIORE. RECTIFIER - PQSITIVE (CR! CR2 CR3y

- 358-0016 3 Sramedarg
358-0044 3 Envwome i3l Pioiected

fExpereyeti

*DIODE RECTIFIER - NEGATIVE (CRE CRS, CRG)

Standard
Eovgrrpmental Prodectogd
i xpoxyed)

“Hent, Sink - Posihwve Drodes

"Heat. Sink - Negative Diodes

*. Pars included o Exciter Hotor Assembly i 11 |

B

. by any means, |s strictly prohibited, 1 -

G-1030

Redistribution or publication of this djocurﬁerﬁ



CIRCUIT BREAKER

AEF, PART QTy. PART REF. PART aTy. PART
NO. NO. USED DESCRIPTION NOG. NO. USED DESCRIPTION
1 815-0350 6 Screw. Tapmng - Hex Washer 17 £CIRCNT BREAKER 1Seiect as Required)
Head (»¥0-32 x 3.871 40-50-60 AMP
g 30i-3182 1 Fanei. Cuver - Cacunt Breaker 3250415 L 40 AMP. 3 PH, 347600 VAC
3 SLEEVING INSULATION - SHAINKAD £ Salect a5 J20-0413 " 50 AMP, 3 PH, 277/480 VAG
Requwed} 320-0384 L] 650 AMP_ 3 PH_ 200/346 -
898-0863 4" 1D ‘ 2207380 VAC
£598-0865 1D J23-04216 3 G0 AMP_ 3 PH, 347/600 VAC
B98-0975 1-1:2*1D ‘ 70-90-1G0 AMP !
BOR-0B8GQ 27D J2-0d 14 1 TAMP 3IPH 277/480VAC |
4  SLEEVING. INSULATION - FIBERGLASS (Selec! as I20-0807 1 70 AMP 3 PH_347/6C0 VAC
Required) Ja-Qann 1 a0 AMP, 3 PH. 120/240 VAC
B35-0974 34710 R2003 70 1 90 AMP. 3 PH, 200/346 -
895-0A78 . 1" D 220380 - 277 /480 VAC
5 B0O-002R 5 Screw, Cap - Hex Head 320-048 18 1 95 AMP, 3 PH. 347/600 VAC
{516-18 x 17y 320-0& 12 1 100 AMP. 3 PH, 120/208 VAC
B 526-0022 20 Washer, Flat {2 64" 1D x J20-0380 1 100 ANP. 3 PH. 2007346 -
4r18” OO x 116" Thkt 220/380 - 277480 VAC
7 850-0045 5 Washer_ Lock - Spring (5167 J20-0T7 1 100 AMP, 3 PH, 1277220 VAC
8 8620015 S Mt Hex (5! 16-183 with 24 vDC shiunt trzp and
9  8$12-0094 4 Screw. Machme ~ Fownd Head AUX contacts
(#8-32 % 3-% 8"} 125 AMP
10 830-0025 4 Washer. LOCk - Spring (=8} 320-0879 1 125 AMP. 3 PH, 200,346 -
220/2380 VAC
o 150 AMP
320-0346 | 150 Amp. 3 PH, 120/208 - o
' 120:240 VAC o 1 1 /
IX-D25 1 150 AMP, 3 PH, 200/345 VAC ; ‘ b
3200772 1 150 AMP 3 PH, 127220 VAC:
wilth 12 vDC shunl trip and’
AUX contacts
175 AP ‘
3200344 4 175 AMP. 1 PH, 120?240 VAC
3200347 1 K75 AMP. 3 PH_ 120208
' 120240 VAC
200773 1. 475 AMP. 3 PH, 1277220 VAC
: with 12 VDC shunt nip and
AUX contacts
200 AMP
3206-0348 " 200 AMP, 3 PH, 120:208 -
120:240 VAC
225 ANP , i
320.5359 1 225 AMP, 1 PH, 1207240 VAC |
320-5349 1 225 AMP; 3 PH, 120/208 VAC | j
12 800-0003 2 Scraw, Cap - Hex Head
{0420 x 1/27) !
13 850-0040 2 ‘Washer, Lock - Bpring (1.4"7)
4 30137 ] Brackat, Mogntmg - Corgui

Brpaker

EWNOTE - For Circuit Breakers with special 'satures ke Shunt
Tup. AUX Conlacts etc . not [«stest above - Contact
your nearest Onan Parts Center and prownde your
Model, Serial and Specification numbaws Also pravde
any idenhfication numbers or rating irom the Cercudt
Broaker 10 be replaced.

Redistribution or publication of this document
by any means, is strictly prohibited.

& < - (13



